BAS-311F-0 K=y
B AS'31 1 F"'L PARTS BOOK
BAS-326F-0

JO0SLARFIIY
PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED




EROTHER INDUSTRIES, LTD.

 BAS-311F-ONN »

MADE N JARAN

EROTHER INDUSTRIES, LTD.

* BAS-311 F-L!l -

MADE B JAPAN

4

{1

U—1 i /

For Heavy-weight materials
4 1RERHER (
For Special uses

—

BROTHER INDUSTRIES, LTD.

. BAS-326F-DF! .

MADE N JAPAN
(£
O——1. EHE/
For Heavy-weight materials
—2. PR /

Medium-weight materials

— 4, BERAEH T
For Special uses

DO—1.
2
—3
L4

EL
For Heavy-weight materials

HEYIH

Medium-weight materials

AR

For Exira heavy-weight materials

R EA /

For Spacial uses

CEREAAR A L

Work clamp lifter (Solencid Type)

L

Work clamp lifter (Pneumatic Type)

@—A 7 -z LTy

Work clamp lifter {Fneumatic Type)

@—A 7 -1 Eif/

Work clamp lifter (Pneumatic Type)



INS—Y T o7 ZFHBICELT

1. COFRKE. 202F4BNF — RICESVWTHERE W EHND T T,

2. BREFES LCHEEES K3 Bar 50 ET.
3. MBS THGET ISR, [ BETRLTHYET,
E| R
A1, EERER (311F0) .. oooeennnns 1 C14. 3 URSR(326F-0) .............. 43
A2 EGFEE G ... 3 C15.EURMR
A3 . AR (326F0) .............. 5 (7% 2 - BR32WF0) ....... 45
B1. - SHERIE ... g DI.AIL7RR ..o 47
B2. Ldi - GHERBE ... 13 D2.AILFEAR ... 49
C1. EUERGIFO) ... 15 E-THER .. 3
C2. 3% BHR (311F0) ..ooenn .. o - ORPIRRHR o 55
C3. EUBMAGRIF0) ..., 31 G- REXER . =
ca %) B H.REMEE ...l 59
(311F-0, 311F-LFB J.REJUBEE .. 61
;:E;; < BE) e B RMAEE 65
C5.
(311F'ﬂ;311F'L,E L+ F%Hj Miﬁ -------------------- E?
AT BE) 25 M1 %EYERR
C6 . 3% BIE {311!.:-0‘%11th
(31 1 F-'U, 311F'L, 3ZEF‘DE 71- 70 3 -"’&IJIJ} .............. ﬁg
AT 8BS 27 M2. REBER
C7 . %1 ER{R (326F-DFF 72 3 8&) ..... 69
(3;]%,3113;;“}% N.O> bO— iy 2 ZBRE 71
FAT BB i, 29
I ;;;1 ) POEEIE ... 75
g F(31NFL) oo, 31
¢, 34 I B11F L; 23 Q.BE&EME® ... 79
'&Uﬁﬁi o R. 77U FERBIE ............. 83
10. 3 3TFL) o ornnnnnn,
€10 UI:H#I ) 35 S.7AaJ75v—-FMFR ............. 83
c11. %
(3UF-LA 732 2 8E8) ... 37 T-RERABR L 85
C12. U R (326F0) . ..oooeeen . 39 UM EREREEGR ... 87
C13. 35V BBE (326F0) . omvnnnen. a1 V2 BEEBRIR (A7 s L 8AE) ... 89



il

Y1.

Y2

AAT.

AAZ.

AA3.

(% 7% 3 - ERdR)

T REEERER
(311F-0, 311F-L
*7 a3 LEER)

. BRI FERERER

(326F-04 7 & = - 5h)
HENSERER
(# 72 3 > 2R 5R)
HENEERR
(7 7 2 a3 > 85&)

fHEHiE B ANME
W ErS.

LT gy FIRTEERR

uuuuuu

|||||||

-------

Ga4d,

Ga5.

Gab .

Wa.

. fHiEaafE R
Gal.
Gaz2.

Ga3.

. HEVERERIR

(# 7> 3 - 8B&)

F-URa—ER
F-IUBaE—RE(311F)
F—TBa—u5%

(B11F4 7 > 3 > 5&) ..

Y- SRR
(326F-LF 7 = 3 = ER&R)
y— S hR—ER
(326F-04 7 2 3 > EB&R)
- BR—ER
(326F-04 7' % 3 > BR&R)
BES AU



Al

A3 .

B1.

BZ.

c1.
cz.

3.

(Gl

C6.

c7.

8.
9.
c10.

ci1.

c12.

Notes for using this parts book

This book was prepared based on information available in April 2002.

. Parts are subject to changes in design without prior notice.
. Parts supplied as complete assemblies are circled by a dotted line ____ 1.

CONTENTS
Machine body (311F-0) ....... N €13. Feed mechanism (326F0) ......
. Machine body 311F-L) ......... 3 C14. Feed mechanism{326F-0) ......
Machine body (326F-0) ......... 5 ¢15. Feed mechanism
Upper shaft and needle bar (Option parts of 326F-0) .......
mechanism ................... g D1 . Work clamp lifter mechanism . ..
Upper shaft and needle bar D2. Work clamp lifter mechanism . ..
132 T 13
mechanism E. Lower shaft mechanism ........
i -0) ...... 15
rae EE vz Ryt ) F. Lubrication ...................
hani 11F-0) ...... 19
Feed mechanis iR F-0) G . Threading mechanism .........
d hanism (311F-0) ...... 21
Feed mechanism{ ) H. Bobbin winder mechanism .....
. Feed mechanism .
(Opttion parts of J. Thread trimmer mechanism ....
SMF-0&3MF-L) ...l 23 K. Thread wiper mechanism ......
Feed mechanism L. Thread nipper mechanism ......
Opttion parts of 311F-0
{&g’.‘ 1F-L}p ____________________ 25 M1 . Thread take-up mechanism
(Option parts of 311F-0
Feed mechanism E3N1MF-L) ... L.
Opttion parts of 311F-0,311F-L
(& :EEF-U}p ___________________ 27 M2 . Thread take-up mechanism
(Option parts of 326F-0) .......
Feed mechanism .
(Opttion parts of N. Control box mechanism ........
311F-0, 311F-L) .......oinnn 29 P. Air pressure mechanism ........
Feed mechanism (311F-L) ...... 31 Q. Power supply equipment
Feed mechanism (311F-L) ...... 33 mechanism ................o.
Feed mechanism (311F-L) ...... 35 R. Printed circuit board
mechanism ...................
Feed mechanism P
(Option parts for 311F-L) ...... 37 5. Frogrammer ..................
Feed mechanism (326F-0) ... ... 39 T. Operation panel mechanism

47
49
51
55
37
59
61
B3

67

69

69
7
75

79

B3
B3

85



ut.

uz.

=

¥1

Y2

Foot switch pedal mechanism .. 87

Foot switch pedal mechanism

(Optionparts) ................ 89
.Synchronizer ..............00.. 89
.Powertable .................. 91
. One-touch work clamp

(Optionparts) ................ 95
. Inner clamping device

(Option parts of 311F-0,

BITFL) i 97
. Inner clamping device

(Option parts of 326F-0) ....... 99

. Auxiliary device (Option parts) . 101
. Auxiliary device (Option parts) .. 103

. Auxiliary device (Option parts) .. 105

]

Ga2

Gad.

Gas.

Gab .

. Accessories
Gal.
. Gauge parts list (311F)
Ga3.

. Warning labels

. Auxiliary device (Option parts) .

Gauge parts list

Gauge parts list

(Opttion partsof 311F) ... ...

Gauge parts list
(Option parts for 311F-L)

Gague parts list
(Option parts of326F-0)

Gauge parts list
(Option parts of 326F-0)

++++++++++++++++++

109

119



A1 . E4RBEL% (311F-0) / Machine body (311F-0)

< BAS-311F-0 >

1571-B11-080



A1 . EFER (311F-0) / Machine body (311F-0)

REF.NO. CODE aTY B MNAME OF PARTS RV

4 104450101 2|dLe8 RUBBERCAP, B

5 104821001 1|dLt=105 RUBBER CAP, 10.5
|& 117934001 1|t 135 RUBBERCAP, 13.5

7 140392009 2|FANTE OIL CAP

10 104450101 1|Fats RUBBERCAP, B

11 117934001 1| Lt 135 RUBBER CAP, 13.5

12 159150000 1|dLew205 RUBBER CAP, 20.5

13 555191000 1| &2 whri- FRAME SIDE COVER, IM

14 062711212 4|F~=a76-32%12 SCREW, PAN SM4.76-32X12

1% 555152001 I E-E B WATEL k- o i ) HOLDER PLATE

16 017711412 2|F I aTEX14 BOLT, SM4.76X14

17 510141109 IINEEAUE E i FAtH:! Y-AXIS FEED BRACKET COVER, B
18 S42875000 LIEE E-AVE- - FLE X-AX]S FEED BRACKET COVER, L
19 542876000 (NEE S VR i FAT X-AX]S FEED BRACKET COVER, R
20 542877101 2|Hn—As—% SPACER, COVER

21 106629002 413 A F 25837 SCREW,5M4.37

22 S42750209 LHERE &2 FACE PLATE ASSY

22-1 5427511009 1deqa FACE PLATE

22-2 542752000 I IES20 - FAGTE 2 PACKING, F-PLATE

22-3 117934001 2| T Lt 135 RUBBERCAP, 13.5

23 062711012 3|+ ~476-32X10 SCREW, PAN SMA.76-32X10

24 510030002 REE g FAE- - SHUTTLE RACE COVER ASSY

25 S57925001 214 2 R3S SHOULDER SCREW, 5M6.35

26 109239002 PIEEYAE R 5 ) WASHER, WAVE SPRING

27 555208000 1|7 B rfpii— COVER, T'TAKE-UP LEVER

28 062681012 1|z ~Z437-20K10 SCREW, PAN SMA.37-40X10

29 100645003 L EES YWASHER

30 555926001 EAMGYER £ $2=E -] AUXILIARY PLATE, N-PLATE

E]| 106629002 Bli A% 5437 SCREW, 5M4.37

32 502445001 NFr-H-—F-F FINGER GUARD

33 025350332 2|leSHFHZA35 WASHER, PLAIN L 3.5

34 520164001 1|5 Lt 13 RUBBER CAP, 13

35 554145001 (N E R e P STEPPING COVER

36 107321003 1|4 2% 876 SHOULDER SCREW, Si4.76

37 107017002 Tl it WASHER, WAVE SPRING 6.45
38 060670612 1|48 = F357-00%6 SCREW, BIND SM3,57-40X6

39 S42758001 1soLFrFse e OIL PAN, SOL

40 062400612 2| ~aOM4xe SCREW, PAN NMdXE

42 117936001 JdLt9a RUBBER CAP, 9.4

44 025080132 2lesHFHEang WASHER, PLAINS B

47 150592001 2|d 4t 16 RUBBER CAP, 16

48 1505920 {|dat16 RUBBER CAP, 16

49 104449001 1|d6+155 RUBBER CAP, 15.5

50 556527001 T|HianrayI4a HOLDER PLATE

51 S55486001 2| P 26514 BOLT, SOCKET (S/P WASHER)MEX14
53 150592001 (= T RUBBER CAP, 16

109 502704001 2la—-kayvx CORD HOLDER

110 060681212 2|10 Fa37-a0%12 SCREW, BIND SM4.37-40X 12
17 018400622 Ll e R Y BOLT, SOCKET MaX6

151-B11-050



A2 . F{EB{Z (311F-L) / Machine body (311F-L}

< BAS-311F-L >

151-B12-050



A2 . E4EF% (311F-L) / Machine body (311F-L)

REF.NO CODE |aTv b NAME OF PARTS RV
4 104450101 2|3 Lt s RUBBERCAP, 8
5 104821001 1| &t 105 RUBBERCAP, 10.5
B 117934001 1|9 &42-135 RUBBER CAP, 13.5
7 140392009 2|Fn7e OIL CAP
10 104450101 1|5 &tz o8 RUBBER CAP, 8
12 159150000 1|3 &+ 205 RUBBER CAP, 20.5
13 555191000 Tlw ot espi— FRAME SIDE COVER
14 062711212 &+ ~<T4a76-32X12 SCREW, PAN SM4.76-32X12
15 555152001 PE-F S Tt b HOLDER PLATE
16 017711412 2| FaTEXE BOLT, SM4.76X14
17 510141109 ITE R S AT ¥-AXIS FEED BRACKET COVER, B
18 555928000 Pl e RV - T X-AXIS FEED BRACKET COVER
21 106629002 EAETEE S0 5 1) SCREW, 5M4.37
22 542750209 NERE FACE PLATE ASSY
22-1 S42751109 IERTE- FACE PLATE
22-2 $42752000 | t|xrtaitvEs PACKING, F-PLATE
22-3 117934001 2|0 &tz 135 RUBBER CAP, 13.5
23 062711012 3|F ~mare-22x10 SCREW, PAN SMA_76-32X10
24 510030002 NEER ES TAEE SHUTTLE RACE COVER ASSY
25 557925001 2|¥ %635 SHOULDER SCREW, 5M6.35
26 109239002 2|+ 2cauHg WASHER, WAVE SPRING
27 S55208000 1|z nrmi- COVER, T/TAKE-UP LEVER
28 062681012 1|9 A0 437-40X10 SCREW, PAN SM4.37-40X10
20 100645003 1\FHE WASHER
30 555929001 TEudragiars AUXILARY PLATE, 311t
31 106629002 10|52 £ 257037 SCREW, SA4.37
32 502445001 N2 =H-—H—-F FINGER GUARD
33 025350332 2l H A28 WASHER, PLAIN L 3.5
24 S20164001 113 Ltz 213 RUBEER CAP, 12
35 554145001 1\#H =t ssi— STEPPING COVER
36 107321003 1|# -2 476 SHOULDER SCREWW, 5M4.76
37 107017002 1|#+3524H7 WASHER, WAVE SPRING 6.45
38 060670612 1|79+ > F357-20X6 SCREW, BIND SM3.57-40X6
39 S427580M 1507 F5h s OIL PAN, SOL
40 (062400612 2 |F~aMIXE SCREW, PAN MAXE
42 117936001 J|dLt04a RUBBER CAP, 9.4
a4 025080132 2|esH¥FHraYe WASHER, PLAINS 8
47 150592001 2|datE1e RUBBER CAP, 16
43 150592001 EFR Al RUBBER CAP, 16
49 104449001 1|d st 155 RUBBER CAP, 15.5
50 55652700 SNIAE S el HOLDER PLATE
51 555486001 2| F A S 2514 BOLT, SOCKET (5/P WASHER)M5X14
53 15059200 1|d4t>186 RUBBER CAP,156
101 S44626009 1|~ E3nL BED, 311L-L
102 018082022 4|7 F# M b BX20 BOLT, SOCKET M8x20
103 S44605009 1|~ E311LR BED, 2311 L-R
104 018082022 4|7 FHa - axzo BOLT, SOCKET M&X20
105 544606001 TI7F = U1 2=t SPACER, L
106 018501622 2| FH+FF5X16 BOLT, SOCKET M5X16
107 018501222 2|FF+E I 5x12 BOLT, SOCKET M5X12
109 502704001 Z|a—F#H4x CORD HOLDER
110 060681212 2|10 2 Fa3T-a0K2 SCREW, BIND SM4&.37-40X12
111 S56539001 Tyhi—FH1Fr 4L GUIDE PLATE, L'Y-COVER
112 062400812 2 |FA0axs SCREW, PAN MAXE
113 S44611001 1lyhi=HA F+ 4R GUIDE PLATE, R
114 106629002 2|5 A3 17437 SCREW, SM4.37
115 555930001 1|~ EHRIN-LR BED COVER, LR
116 106629002 2|3 AR T37 SCREW, SM4.37
117 018400622 1|7 0 - gxe BOLT, SOCKET M4X6
121 544607001 2|1FoUEThii=44T FEED BRACKET COVER SUPFORT
122 062761012 4|4~ 0595-28X10 SCREW, PAN SM5.95-28X10
151-B12-050



A3 . E&BA{E (326F-0) / Machine body (326F-0)

=< BAS-326F-0 >

31

%

126 127

151-B26-050



A3 . E{ERER (326F-0) / Machine body (326F-0)

REF.NO. CODE g1y Ewiof NAME OF PARTS (R

4 104450101 2|dLe8 RUBBERCAP, B

[ 117934001 1| Lt t-135 RUBBERCAP, 13.5

7 140392009 1|FT07x QIL CAP

10 104450101 1|dats RUBBER CAP, B

13 S56530000 1| oA hri- FRAME SIDE COVER

14 062711212 | ~D476-32412 SCREW, PAN SMA.76-32X12
15 555152001 1o dehit—HHT 1% HOLDER PLATE

16 017711412 2|k ATER1S BOLT, sMA.76X14

17 544313101 1|Fwnse s BELLOW ASSY

18 062680612 2|F~3437-40¥6 SCREW, PAN SM4.37-40X6
19 548534009 LS AVE- R i FAT A R X-FEED BRACKET COVER ASSY, L
20 48537009 LR A E R FAT X-FEED BRACIKET COVER ASSY, R
21 106629002 4|3 25037 SCREW, 5\M4.37

22 542750209 I EE -] FACE PLATE ASSY

221 S42751109 1A% FACE PLATE

22-2 542752000 I EREE - TR e PACKING, F-PLATE

22-3 117934001 2Ttk 135 RUBBER CAP, 13.3

23 0e2711012 3|F~a4a76-32010 SCREW, PAN SM4.76-32X10
24 510030002 MEET K - TAtT- ] SHUTTLE RACE COVER ASSY
25 557925001 2|42 635 SHOULDER SCREW, SM6G.35
26 109239002 2|FEEEHL WASHER, WAVE SPRING

27 555208000 1|7 Ehii- COVER, T/TAKE-UP LEVER
28 062681012 1|+ ~3437-20010 SCREW, PAN SM4.37-40X10
29 100645003 KL WASHER

30 555944001 1|zzenUf R348 AUXILIARY PLATE, 326

31 106629002 103 &3 27037 SCREW, 504,37

32 S02445001 17 di-—F—-F FINGER GUARD

33 025350332 2|leFHHEH 135 WASHER, PLAINL3.5

34 520164001 1|3 4E13 RUBBER CAP, 13

35 554145001 1|Hheryhi-— STEPPING COVER

36 107321003 1|# 2476 SHOULDER S5CREW, 5SM4.76
37 107017002 1| ZHiaFhHL VWASHER, WAVE SPRING 6.45
38 0e0BT0612 1|74 & K357-00XE6 SCREW, BIND SM3.57-40X6
39 542758001 1soLPF5may OIL PAN, SOL

a0 062400612 2| ~amaxs SCREW, PAN MA4XE

42 117936001 3T Lt0d RUBBERCAP, 9.4

L4 025080132 2l Hr 338 WASHER, PLAINS 8

48 150592001 1|Fae186 RUBBER CAP, 16

49 104449001 f|dats55 RUBBER CAP, 15.5

50 556527001 T F:A eI 2 HOLDER PLATE

51 555486001 2| FHHN T Z5K14 BOLT, SOCKET (5/P WASHER)MEX 14
53 150592001 1T bk 18 RUBBERCAP, 16

101 544317009 1|~ F 3260 BED, 326 L

102 018082022 A |73k axn BOLT, SOCKET M8X20

103 548540109 1|~ K 326EL-R BED, 326EL-R

104 018082022 A |7+ k820 BOLT, SOCKET MB8X20

105 S44606001 1T =UF 28— SPACER, L

106 018501622 2|7 A R 5HIE BOLT, SOCKET M5X16

107 018501222 2|PFFENLEHI2 BOLT, SOCKET M5X12

109 502704001 2Ia—-K+¥x CORD HOLDER

10 060681212 2|45 2 Fa37-40X12 SCREW, BIND 5M4.37-40X12
111 S4432011 T Ehrt—LF BED COVER, LF

112 060681212 1484 = F437-40%12 SCREW, BIND SM4.37-40X12
113 19736001 1|m5—as COLLAR, 4.5

114 S4432111 1| KT —RF BED COVER, RF

115 Oe0681212 1484 2 Fa37-20%12 SCREW, BIND SMA.37-40X12
116 51973600 T|HhZ=—as COLLAR, 4.5

117 018400622 1|7 0 | AXE BOLT, SOCKET 4X6

121 54432211 2l H—YT COVERSUPPORT, F-BRACKET
151-B26-050



A3 . ={&EB8{% (326F-0) / Machine body (326F-0)

< BAS-326F-0 >

Y L1y
——————— —— —

151-B28-050



A3 . T{EBR{k (326F-0) / Machine body (326F-0)

REF.NO. CODE a'TY Eada NAME OF PARTS R
122 062761012 4|+ ~a595-28%10 SCREW, PAN SM5.95-28X10
123 SE5930001 1|~wEHIT—LR BED COVER, LR
124 106629002 2l xx a3y SCREW, 5M4.37
125 555945001 N P s AT o TR S FRAME SIDE COVER, F
126 018501036 2|7 HE N F5RI0 BOLT, SOCKET M5X10
127 025050236 Z|leWHsFass WASHER, PLAIN M 5
151-B26-050



B1. _k§h - $THEEESR: / Upper shaft and needle bar mechanism

17—

24—
h r

22—
U
i
&

o9 L

:

F e e

|
m-—i —

< B, Bt / For Medium-weight materials &

heavy- weight materials >
[ 16.2.9 162
16-2— @
16-2-4
JTE-E-E T
o )
ﬁﬁ-ﬂaﬁ -
lealSZ 7l 1620 __
| (
\_s___J
< @E %/ For Extra heavy-weight materials »
T 63t
| 16-3-3
| 16-34
)1 6-3-6
.
|1E»3-5
16-3-7 16-3-9 s 12-3-3
1\.. J 12.3

&

151-811-123



B1. L#4 - $148R81% / Upper shaft and needle bar mechanism

REF.NO. CODE QTY [P NAME OF PARTS R
1 555103001 i bl Xy UPPER SHAFT
2 S55145001 1| ZesnvwEs: CRANIK ROD ASSY
2-1 14471200 2|y Ax AT SCREW,5MA4.76
3 549582001 1|25 % 4 &l BUSH, F:U-SHAFT
4 $55104001 TAZA+FHE WASHER, THRUST
5 014780622 1WFPFEFA2Ye357FE SET SCREW, SOCKET (CP) SM6E.35
B 140726000 1| 2aid 4 4w BUSH, M :U-SHAFT
7 072630260 2|~ T - Saa0avy BALL BEARING, 6302VY
8 118920001 E-R R b b VL RING, THRUST
a 048150142 MNFATFLZEISCS RETAIMING RING, EXTERMNAL C15
1" 555572001 2|77 F 5 595-28X10 SET SCREW, SOCKET(CP)SMS.95X10
<HEEZE> <For Special uses>
12-1 559105001 TNV IFAFS-PD7 THREAD TAKE-UP CRANK ASSY, D
12=1-1 549584000 WS IFIF32970 THREAD TAKE-UP CRANK, D
12-1-2 014770632 2|7+ &= 635-4046 SET SCREW, SOCKET (CP) SMB.35X6
12-1-3 SE558770M TFARVea57HE SET SCREW, (CP) SMB.35-40X4
13 1002500M HFEE AL SCREW,SM7.14
16-1 5551050 AR EAYE: S PR Bt - THREAD TAKE-UP LEVER SET
16-1-1 549587001 1|7 ayT THREAD TAKE-UP SUPPORT
16-1-2 549588001 1|lFExFg THREAD TAKE-UP LEVER
16-1-3 547091001 1\ FrE-ttT iy SUPPORT SHAFT, T/TAKE-UP
16-1-4 549589001 | NEARTE o B DO NEEDLE BAR CRANK
16-1-3 145465001 1|3 #F 73571 SCREW, SIVi3.57-40X6 L
16-1-b 549689001 (R FAYVE: v A PRS0 CONNECTING ROD, N-BAR
16-1-7 54275611 AV E -7 NEEDLE BAR CLAMP
16-1-8 062680712 1|+ ~2437-90%7 SCREW, PAN SM4.37-40X7
16-1-9 147777000 2|== KT et NEEDLE BEARING
<For Medium-weight materials
<chlE. WA > & heavy-weight materials >
12-2 537064001 L PRI ECE S TR THREAD TAKE-UP CRANI AS5Y
12-241 510040001 1FrEeaTey THREAD TAKE-UP CRANK
12-2-2 014770632 2| TP+ 5 635-00X6 SETSCREW, SOCKET (CP) SM&.35X6
12-2-3 539973001 1|7+ 3K = 635-40%5 SET SCREW, SOCKET SM6.35-40X5
13 100250001 12 2425714 SCREW, SMT.14
16-2 555966001 T UE L h b 3 THREAD TAKE-UP LEVER SET, A
16-2-1 S47089001 1|7 =Btz THREAD TAKE-UP SUPPORT
16-2-2 547090001 1iF=EwFY THREAD TAKE-UP LEVER
16-2-3 547091001 1|7t oe SUPPORT SHAFT, T/TAKE-UP
16-2-4 152237101 | RTANT o B e DR NEEDLE BAR CRANK
16-2-5 145465001 113 25373571 SCREW, 5M3.57-40X6 L
16-2-6 549689001 A NNV S JRRS, P CONNECTING ROD, N-BAR
16=2-7 542756101 AV EdrE-E NEEDLE BAR CLAMP
16-2-8 062680712 1|+~ az7-20%7 SCREWY, PAN SM4,37-40X7
16-2-9 147777000 ZI=Z—F P o NEEDLE BEARING
<HEHE> <For Extraheavy-weight materials>
12-3 559134000 1WIUFr2T-29 2 THREAD TAKE-UP CRANK ASSY,. B
12-3-1 154623000 {wuPt2528 THREAD TAKE-UP CRANK, B
12-3-2 014770632 2|74 # £ 635-40%6 SET SCREW, SOCKET(CP) SMB.35X6
12-3-3 123006001 1|FAZ B350 2 SET SCREW, (CP} SMB.35
13 100250001 IIFEE S AT! SCREW,SMT.14
16-3 555970001 AN E - TR T ) THREAD TAKE-UPSET, B
16-3-1 547089001 1|FwEeytdT THREAD TAKE-UPSUPPORT
16-3-2 S470900M 1lF>ExFy THREAD TAKE-UP LEVER
16-3-3 S470910M 1|7y SUPPORT SHAFT, T/TAKE-UP

151-B11-123

mn



B1 . _tih - $+#EEEE / Upper shaft and needle bar mechanism

22—

o

i
23__,‘-"_;'@
26

< g, 5@E / For Medium-weight materials &
heavy- weight materials >

11

151-B11-123



B1. _L#f - §4%E88{% / Upper shaft and needle bar mechanism

REF.NO. CODE  |agry Eidd NAME OF PARTS G|

16-3-4 154624101 L AVE: Rl NEEDLE BEAR CRANK, B

16-2-5 145465001 1|2 #2357 SCREW,SM3.57-40X6 L

16-3-6 549682001 T ES L h CONNECTING ROD, N-BAR

16-3-7 S42756101 LAY AR NEEDLE BAR CLAMP

16-3-8 062680712 1|3 ~2437-20K7 SCREW, PAN SM4.37-40X7

16-3-9 147777000 2| =Z=F T UG MEEDLE BEARING

17 014780622 1[PH+F A2 U357 %3 SET SCREW, SOCKET (CP) SM6.35

18 102630001 1UESFeFHFaT SLIDE BLOCK, N-BAR GUIDE

19 549593000 DR S ok NEEDLE BAR GUIDE

20 100242003 2| A3 387 SCREW, SM3.57-40X5

21 155578000 2(J4aE>T2 RUBBER CAP, 7.2

22 502263001 A REARYE: ol NEEDLE BAR

23 144458001 1Fesye FAX2V357 SET SCREWW, 5M3.57-40X4.5

24 152242001 TR A &5y BUSH, U :N-BAR

25 152243001 | T|nuss 25D BUSH, D :N-BAR
<HEHE > < For Medium-weigt materials>

26 107415016 12 L JpPs ... #16 |NEEDLE, DPX5 (#16) ....covvviiivinninennn. #16
<311F-LEWE > < For Heavy-weigt materials of 311F-L>

26 145646019 1|2 22 UDPKIT ianaan. #19 |NEEDLE, DPXAT(#19) oviiiiiiivinriannns #19

< For Heavy-weigt materials

< 311F-0, 326F-0=HH > of 311F-0 & 326F-0 =

26 145646021 1|8 2 NUDPXIT ooaee... #21 |NEEDLE, DPX17(#21) vovvvvivrninnnn #21
<@RE > <For Extra heavy-welgt materials >

26 145646025 12 2enJoPK17 ooune.. #25 [NEEDLE,DPXI7(#25) ......oovivvnrinnnn #25
YAFvae” " OPTION PARTS

26 107415009 1|2 % UDPKS oenien.e. #9 |NEEDLE, DPX5 (#9)

26 107415011 1]2 %/ JDPKS ........s #11 | NEEDLE, DPX5 (#11)

26 107415014 TIZ S MNUDPXS ivinans #14 | NEEDLE, DPX5 (#14)

26 107415018 1|2 2% UDPKS e #18 | MEEDLE, DPX5 (#18)

26 107415019 112 %% JDPKS oianianns #19 | NEEDLE, DPX5 (#19)

26 107415021 1|2 22N UDPXS vvvianes #21 | NEEDLE, DPX5 (#21)

26 107415023 112 22N UDPES oienieens #23 | NEEDLE, DPX5 (#23)

26 154763010 1|2 2 UDPKSEN 2uvuass #10 | NEEDLE, DPX5KN (#10)

26 537929009 1|5 22/ UDPXSNY ........ #9 | NEEDLE, DPX5NY (#9)

26 537929016 112 S MVUDPESNY oiauss #16 | NEEDLE, DPXSNY {#16)

26 145646011 T[22 UDPK1T .oaeee, #11 | NEEDLE, DPX17 (#11)

26 145646014 1|2 2w JDR7 oLl #1a | NEEDLE, DPX17 (#14)

26 145646016 1|2 % JDBEKIT ..LeLe #16 | NEEDLE, DPX17 (#186)

26 145646018 1|2 e VDR7 .o, #18 | NEEDLE, DPX17 (#18)

26 145646024 12 2= UDBX7 foiiiiins #24 | NEEDLE, DPX17 (#24)

20 537928019 1|5 2 UDBKIINY iaiss #19 | NEEDLE, DPX17NY (#19)

26 524511007 1|3 &2/v03235500MR .... MR7 | NEEDLE, 3355-01 MR7

151-B11-123

12



B2. i - $H#EBI{R / Upper shaft and needle bar mechanism

1%? ' 11

119 121

151-B11-123
13




B2 . k¥ - 414%R8{% / Upper shaft and needle bar mechanism

REF.NO. CODE TY B NAME OF PARTS RN
10 SEF711001 Tuassedd=1)ss TIMING PULLEY ASSY, U
10-1 S57712000 T|hmaed— PULLEY, U
10-2 556018000 1| F=Uam—% SPACER, PULLEY
10-3 556019001 1| F=-U+FH2 WASHER, PULLEY
10-4 018401236 3| FHELRLNZ BOLT, SOCKET M4ax12
10-5 028040246 EIAE XS E N WASHER, 5PRING 2-4
111 555198000 1| E—27F545Y R MOTORBRACKET
112 018084032 2|7 axan BOLT, SOCKET M8Xx40
113 028080242 PALLE - b b 3 B WASHER, SPRING 2-8
114 025080232 2es¥HrFade WASHER, PLAINM 8
115 018087032 2| FHFE I EXT0 BOLT, SOCKET M8X70
116 028080242 2| xHHE2R WASHER, SPRING 2-8
117 025080232 2eSHHRFIOE WASHER, PLAINM 8
118 555197001 1| X bFIOEVTE ADIUSTING PLATE, BELT
119 018081232 2 FFELLEXZ BOLT, SOCKET MbX12
120 017062012 1|k b+ BX20 BOLT, M6X20
121 021060102 1|F“kr1226 NUT, 1 M6
122 547270001 A|F I 230 BOLT, SOCKET (5/P WASHER)MBX30
125 555917000 1|9y a s F~01k TIMING BELT, U-SHAFT
126 S52836000 1 E—s4F28F-14&:z TIMING PULLEY ASSY, MOTOR
127 555572001 1|77 44z 505-28%10 SET SCREVW, SOCKET(CP)SMS5. 95X 10
128 017680512 1M k43745 BOLT, SM4.37X5
129 140518001 2| Az oa SCREW, SM7.34X10
130 084007070 2o -4 p7 O RING, P7
151-B11-123

14



C1 .UMk (311F-0) / Feed mechanism {311F-0)

( <®aistm / For Solencid type >

(< 7-stm/ For pneumatic type >

—— — — it Bt i Bt e i i i

—_— )

1-2-11

73

2-1 ﬁ—-i i)

—— e T e S e — — — — — — — — — — — — —

1-

1-2-1

" &7 n@s / OPTION PARTS

151-B11-202

15



C1.:% ') 8% (311F-0) / Feed mechanism (311F-0)

REF.NO CODE  |a'TY i NAME OF PARTS R

<TEXEH > < For Solenoid type>

1-1 555168001 12T oFoz WORK CLAMP ASSY, SOL.

1-1-1 S42761000 14T aF WORK CLAMP ARM

1-1-2 510047001 1 2AF1¥—H4I SUPPORT, SLIDER

1-1-3 S10048001 {[ZSrd—HeTUY SUPPORT SHAFT, :SLIDER

1-1-4 048030342 2| AT7E3 RETAINING RING, E3

1-1-5 510049001 1[4 o d et SPACER

1-1-6 S10050000 1|25 4= SLIDER

1-1-7 555218001 1T FHLt—R WORK CLAMP LIFTER LEVER, R

1-1-8 555219001 1|FHTFHLIi—L WORK CLAMP LIFTER LEVER, L

1-1-9 S10053001 1|z FHELIT=UY WORK CLAMP LIFTER SHAFT

1-1-10 048040342 2|k xAT7E4 RETAINING RING, E4

1-1-11 542764001 2|AHTAFLIA=F WORK CLAMP ARM LEVER,F

1-1-12 555147001 2FHTFLA=R WORK CLANMP ARM LEVER, R

1-1-13 510058001 1|FHFTIF L= LEVER SHAFT, W-CLAMP ARM

1-1-14 21775001 1[eYka5=05% SETSCREW COLLAR ASSY

1-1-14-1 014680422 2| TR AR IRITIEE SETSCREW, SQCKET (CP) SM4.37

1-1-15 143591001 1| Z5A2 YT RING, THRUST

1-1-16 048050342 1|k #7E5 RETAINING RING, E5

1-1-17 014760622 1|7+p A% 2595 SETSCREW, SOCKET SM5.95

1-1-18 025040232 ZlESHFHRFITY WWASHER, PLAIN IV 4

1-1-19 018400622 2| PHE AN BOLT, SOCKET M4X6

1-1-20 510059001 1| YFLi—iiz SPRING

1-1-21 542767001 Z|FHI g WORK CLAMP SPRING

1-1-22 512004000 1|U=rFFuia LINEARBUSH

1-1-23 011679312 1|F£5357E5 SET SCREW, (FT) 5M3.57

1-1-24 565132001 FAE R A2 SPRING HOOK, U

1-1-25 S55146001 2|FHT g HFD SPRING HOOQK, D

1-1-26 555209001 ZAGTOF VT WORK CLAMP ARM LEVER

1-1-27 $55220001 2|53 Sma SHOULDER SCREEW, M4
<IF-zRZE> <For Pneumatic type >

1-2 S42768101 1| FHITHFT I AR WORK CLAMP ARM ASSY, AIR

1-2-1 S42761000 1|FH4xTmF WORK CLAMP ARM

1-2-2 542764001 2| FHITIF L Ii=F WORK CLAMP ARM LEVER, F

1-2-3 S42769001 1| #T o+ LIT—RR-A WORK CLAMP ARM LEVER, RR-A

1-2-4 S42770001 12 HTHF L IT—RLA WORK CLAMP ARM LEVER, RL-A

1-2-5 510058001 1|FgTaFLi—ua LEVER SHAFT, W-CLAMP ARM

1-2-6 521775001 LR -3 o T SETSCREW COLLAR ASSY

1-2-6-1 014680422 2(PFFAFI4370HE SET SCREW, SOCKET (CP) SM4.37

1-2-7 143591001 1HAFA U RING, THRUST

1-2-8 048050342 LY RETAINING RING, E5

1-2-9 014760622 1| P+ E 433585 SETSCREW, SOCKET SM5.95

1-2-10 025040232 2ty YWASHER, PLAIN M 4

1-2-11 018400622 2| TN ANE ROLT, SOCKET MAaX6

1-2-12 510379001 1| U Stz SUPPORTER, CYLINDER

1-2-13 542878000 2T TFL ) 41518 AIRCYLINDER, 15-18

1-2-14 18415101 2ln=73=F20aMs5 HALF UNION :Q4n5

1-2-15 503800001 2|7 LEAE - CLEVIS PIN

1-2-16 048040342 Ak 27 RETAINING RING, E4

1-2-17 S02801101 FARTRIARY- BE 0 JOINT, CYLINDER

1-2-18 110168001 2o0¥a ROLLERSHAFT

1-2-19 S12004000 1{=rFviz LINEAR BUSH

1-2-20 011679312 1| F 2323575 SETSCREW, (FT) 5M3.57

1-2-21 541271000 2| s ELBOW, M5

1-2-22 018501222 2| TN kENL2 BOLT, SOCKET M5X12

151-B11-202

16



C1 .3 U B4R (311F-0) / Feed mechanism (311F-0)

(< Rzt / For Solenoid type > h
T A1~ 11 1
1-1-2 |
|
o—1-1-4 |
{-1-27  1-1-24 |
{11- |
1.1-26 |
1-1-1g! [1-1-21 E
|
1-1-25 |
] 1 @ |
T -1-1% 1-1-18 1-1-18
- .- e __ S J_,J

" #7va @/ OPTION PARTS *

%—139

17

151-B11-202




(LT

C1.3% 1 BE31% (311F-0) / Feed mechanism (311F-0)
REF.NO CODE QTY B d A NAME OF PARTS R

[ S42772001 EIRER =4 WORK CLAMP, R 211
7 542773001 121129 TL WORK CLAMP, L311
8 025680232 2lesHHrFLnasy WASHER, PLAIN M 4.37
9 153403002 2| # Ik a3TeT BOLT, SM4.37X7
10 510065001 2|TFEFAT S POSITIONING PLATE
11 062680512 2 |+ ~3a37-a0x5 SCREW, PAN SM4.37-40X5

<I7-:A> <For Pneumatic type >
73 54280111 2| oI FisE WORK CLAMP, 5E
75 42787001 | 2|+ 4r7is4T14a WORK CLAMP GUIDE BRACKET, A
76 542884001 1|z FadHT 128 WORK CLAMP GUIDE BRACKET, B
82 062670712 2|F~<a3s57-40K7 SCREW, PAN SM3.57-40X7
a3 062671212 A|F~2357-a0%12 SCREW, PAN SM3.57-40X 12
84 107038003 4|4 3157 SCREW, FLAT SM3.57
85 S43677001 A HIFerTa WORK CLAMP SUPPORT PLATE

<FEAE> <For Solenoid type>
205 543986201 1T F7eun WORK CLAMP, UN :50L
"""""""""""" T crmaRs ror Mediumweight materialis | ]
140 555162001 I ER- AV - AR T FEED PLATE, 311 A

<For Heavy-weight materials

<[, EEWE> & extra heavy-weight materials >
140 555163001 TiFoU 123118 FEED PLATE, 311 B

EFSTES 1N * OPTION PARTS "
77 S42798001 1 FHZFLatIr4a WORK CLAMP GUIDE BRACKET
78 542799001 2|FHrFgorVra WORK CLAMP ADJUSTING PLATE
79 542800001 2z assFanEv TS ADJUSTING PLATE
80 542802101 2|F I T LSEOP WORK CLAMP, SE-OP
81 062670512 &4 |3 ~0357-40%5 SCREW, PAN SM3.57-40X5
139 510352101 2l sV aAay SCREW, ROUND W/SOCKET 5M4.37
206 543987001 1|z +Tun WORK CLAMP, 311 UN

<EHAE> < For Solenoid type>
207 S47224001 1FHT e Fri—riRuN SPRING, UN

< s vaa> <Gauge parts >

138 542883001 I|FewF - ray s H-POSITION STANDARD PLATE ASSY -
151-B11-202

TRV S ATV EEAG. RECEITHARS LTRAVETOTIRMICFELEVWTTFE v,
i Partswhich have an asterisk (3 in the RM colum are parts which have been assembled and adiusted to high precisions. Thess parts should

never be disassembled.
+7 Dle in der Kolonne RM mit @inem Asteriskus (3 bazelchneten Teila sind mit hoher prézision zusammengebautund sigestel 1t worden,
Ausdlesem Grunde dOrfen diese Teile niemals zerlegt werdan.
¥r Las pidces désignées par un astérisque [#) dansla colonne R sont des piéces qui ont été assemblées et réglées avec une grande précision.
1l na faut en avcun cas déposer cas pidoes,
1 Laspartes que tienen un asterisco (3 ) en la columna B son las partes que han sido armadas y ajustadas a alta precisién.
Estas partes nunca deberan ser desarmadas.

18



C2 . % U B84% (311F-0} / Feed mechanism (311F-0)

151-B11-202



C2 . ') B{® (311F-0) / Feed mechanism (311F-0)

REF.NC. CODE aTY B NAME OF PARTS rM
12 S42774201 IREE- A - E i Y¥-FEED BRACKET ASSY, V11
12-1 542816201 e ELF & ¥-FEED BRACKET
12-2 510069201 2yt UTFFras FEED GUIDE AS5Y, Y
12-3 018680822 A|F7HHE ik azTxs BOLT, SOCKET SM4 37X8
12-4 542778000 2lvozxo-3 CRO55 ROLLER
12-5 842773001 R FEED BRACKET, X
14 062761412 2 |+~ 595-28%14 SCREW, PAN SMM5.95-28X14
15 025060132 ZlesH¥HELIoe WASHER, PLAINS 6
16 S55138001 N ERREE R R R HOLDR, X-FEED
17 855204001 M ERREE R X-FEED SHAFT, 311
18 152718001 2P+ A3 U595 SET SCREW, SOCKET 5M5.95X5
23 S55167001 Ty Er e Y-FEED SHAFT
24 018501022 2|7 b 510 BOLT, SOCKET M5X10
25 025050232 2|eFW¥HEFI IS WASHER, PLAIN M 5
26 £35183000 2 =FFvia1z LINEARBLISH, 12
27 048200142 T|FATEEITC0 RETAINING RING, EXTERNAL C20
28 014760622 2| P+ AFE595 SET SCREW, SOCKET 5M5.95
29 555211000 Tlye ko deadnsd HOLDER, Y-DRIVING SHAFT
30 148782001 T|A=—4 SPACER
31 018501622 1|7+ #il kExi6 BOLT, SOCKET MSX16
32 510077100 1|¥s 2 2 F 0 b Y¥-TIMING BELT
33 510078001 2ITH b 2= SPACER, T-BELT
24 S10079101 1|~k &4 BELT HOLDER
35 018680822 2|77k 43758 BOLT, SOCKET 5M4.37X8
36 555210001 1|y FiapE—2~N— 2R P-MOTOR BASE, Y-DRIVING
37 S$50672000 1|7 Es ¥y DRIVING GEAR, 20
38 014760622 2|PF 22595 SET SCREW,SOCKET 5M5.95
39 542784100 1P EEdrsz IDLER GEAR, 32
40 014760622 2|FF L ARE505 SET SCREW,SOCKET SM5.95
41 555203001 Ty — 0 5oa Y-PULLEY SHAFT, A
42 $27844201 gtz d-1a TIMING PULLEY, A
43 014770632 2|7+ #I635-40X6 SET SCREW, SOCKET(CP) SME.25X6
A4 070688850 2|% T 9 eBRZINR BALL BEARING, 6BBZZNR
45 048060342 1|+ ATEE RETAINING RING, E6
47 535722200 1yo FipE—2 754 b MOTOR BRACKET, P ;Y-AXIS
49 §55205001 1y7=-U¥ve Y-PULLEY SHAAFT, B
50 S27844201 Merzeda-Upn TIMING PULLEY, A
51 014770632 2|70 5 635-4006 SET SCREW, SOCKET{CP) SMB.35X6
52 048160242 2|F AT FFIICIE RETAINING RING, INTERNAL C16
53 530138001 2lmsoo~xTULYe MICRO BEARING, 8
54 048060342 2| ATE6 RETAINING RING, E&

55 S42785001 ez sy HOME POSITION DOG, Y

56 014760622 1|7+ AR595 SET SCREW,SOCKET SM5.95
60 025050236 2lESHFHzFIIs WASHER, PLAIN M 5

61 028050246 2| xHFHE2S WASHER, SPRING 2-5

62 525634101 2|75 b 5X65 BOLT, SOCKET M5X65

63 018503022 1|74k 5%30 BOLT, SOCKET M5X30

64 062711212 4 | A 476-32K12 SCREW, PAN SMA.76-32X12
a1 510740109 e AR R TAT - ¥-AXIS FEED BRACKET COVER, A
a2 106629002 2| xxiaa7 SCREW, 5M4.37

a3 018680822 1|7+ ka37xe BOLT, SOCKET 5M4.37X8
151-B11-202

20



C3.3% Y B4{% (311F-0) / Feed mechanism (311F-0)

< Eipmens/ For supply parts >

125 126

4

151-B11-202



C3 .3 ) B& (311F-0) / Feed mechanism (311F-0)

REF.NO. CODE |qTY ek A NAME OF PARTS [Rnl

13 S59637001 Bl+4#534x8 SCREWW, FLAT M4X8

65 S10091201 FIRUEE SRR L - AUXILIARY PLATE SUPPORT

67 555142001 1|&“3 1 #4FH+IRD AUXILIARY PLATE SUPPORT, RD
68 555141001 IEEEEE 25 41 AUXILIARY PLATE SUPFORT, LD
{69 062761012 4 |~ 595-28X10 SCREW, PAN Sh5.95-28X10

70 555143001 2R VI FHHIY AUXILIARY PLATE SUFFORT, U
86 542817101 1WA E=—9 b US4 a X-PULSE MOTOR SETTING PLATE
87 555485002 AT+ HMN Y 2512 BOLT, SOCKET (5/F WASHER)M5X 12
90 018501422 1|7+ - 5314 BOLT, SOCKET M5X14

95 018401436 | 117+ Faxia BOLT, SOCKET M4xX14

96 028040246 | 11|24 WASHER, SPRING 2-4

97 544382201 ik 3247 — a3z X-TIMING PULLEY, A 326

100 014770632 2|7 &7 ¥ 5 635-40K6 SET SCREW, SOCKET(CP) 5M6.35X6
101 542790000 1|x% 1 %2500 Fa3N X-TIMING BELT, A 311

103 542791101 Tl 7 3 -4 —Usan X-TIMING PULLEY, B 311

104 014770632 2|7 47 # 5 635-40%6 SET SCREW, SOCKET(CP) SMB.35X6
105 S42792001 ks r2d7-0Uss K-TIMING PULLEY SHAFT

106 527844201 g1z —Us TIMING PULLEY, A

107 014770632 2|7 447 X 635406 SET SCREW, SOCKET(CP) SMB.35X6
108 070688850 2|2 754 re88ZINR BALL BEARING, BRBZZNR

109 48060342 1|F A7ES RETAINING RING, E&

110 510133000 LSV E-E X-PULLEY BASE, B

11 S10134001 1= -0 &g X-PULLEY SHAFT, B

112 510087101 1|27 =Us TIMING PULLEY, B

113 014400522 2|7+ Eaxs SET SCREW, SOCKET (CP) M4X5
114 48160242 2|F £ TFI 06 RETAINING RING, INTERNAL C16
115 530138001 2w oaxF) 98 MICRD BEARING, 8

116 48060342 2|k £7E8 RETAIMING RING, E6

117 025050232 4lESHHEFLIS WASHER, PLAIN M 5

118 018501622 A|F+H I FSKIE BOLT, SOCKET M5X16

119 018502522 1|7 # 0 b 5X25 BOLT, SOCKET M5X25

120 542793000 1|8% o 3 24~ B3N ¥-TIMING BELT, B 311

121 S10078001 21N b 2 AE=4t SPACER, T-BELT

122 S100791019 Tk BELT HOLDER

123 018680822 2|THFENaITHS BOLT, SOCKET SM4.37X8

125 542795101 [N S ) HOME POSITION DOG, X

126 544924001 2|3 A % IMANE S SCREW, Mi3X5.5

127 542796001 T —rUTrs2 X-SENSOR SETTING PLATE

128 062400812 2|~y SCREW, PAN M4X8

129 025040232 2le=YHrFing WASHER, PLAIN M 4

130 S42775101 Tyt U S Hm—1 X-¥ FEED BRACKET COVER,L
132 106629002 LA S B B ) SCREW, S5IVi4.37

1332 542776101 1|®yao Vs H{=R X-¥ FEED BRACKET COVER, R
135 106629002 4| A% 7037 SCREW, SM4.37

136 018680822 2| FHHIL b 43758 BOLT, SOCKET SMA.37X8

137 025680232 2l HxFae37 WASHER, PLAIN M 4.37

220 018681032 4|7 FH ka3Tn BOLT, SOCKET SMA.37X10

221 028680242 Qi F HH2-437 WASHER, SPRING 2-4.37

222 148847001 4| H & WASHER, PLAIN 4.76

223 018681032 AT+l R a37H10 BOLT, SOCKET SM4.37X10

224 028680242 Aol tF H 3 2037 WASHER, SPRING 2-4.37

225 148847001 A H & WASHER, PLAIN 4.76

" RSE " " For supply parts "

226 559741000 HWu=rFd1 ity b LINEARGUIDE SET, 311

226-1 559637001 4|+ 5048 SCREW, FLAT M4X8
151-B11-202

22



C4.#UMBE 311F-0, 311F-LA AT a3 2 EB&) /
Feed mechanism (Option parts of 311F-0, 311F-L)

M-508K M-528K
Ao ok " 12
Hook size (mm) @ @
At v Frik

Snap size (mm)

Wy iU FRVA

/ For sewing the belt with hook

203

141-1-4 141-1-7

< HibSA
/Commeon parts >

|
I
I
|
I
I
I
|
I
I
I
|
I
141-3 I
I
I
|
|
|
|
I
|
|
|
|
I
I
]

O

: 141-1-4

| 1417 141-1-1

| 1411 6— -

| 141-1-3 s

_: 14118

| 1411 4—

| 141-2 141-1-5

|

e, . s )
I% 1

| Lgstar uras wtes teina teras_itna ete7 wieY wwrze] |

[ESSR S S N ——— N — e e e i

181-B11-202




c4 . %) B3E (311F-0, 311F-LA# 73 3 — #B&h) /

Feed mechanism (Opttion parts of 311F-0 & 311F-L)

REF.NO. CODE |7y P E NAME OF PARTS R

TRF T ko sdB" " For attaching the snap & hook "
< MS0BKH > <For "M50BK" >

141 S4280300 TansHuSFuns s 311-5.HDEVICESET =
<M528KH > <For "M52BK" >

141 542806001 t3tisHY s Fw s 3 311-5.H DEVICESET w
<MS20KH = <For "M520K" =

141 542808001 TlansHY S F S av 2 311-5.HDEVICESET Bt
< M525KH > <For "M525K" >

141 542810001 13118 Y Fw e s 311-5.HDEVICESET B
<M533KRE > <For "“M533K" >

141 S4281200 T3S HY I FUnd 2 311-5.HDEVICESET #

141-1-1 | S10445000 | 1|m&=muotiqK COREGUIDE o

141-1-2 510448000 1 avTIHF=5A LOWER FRONT GAUGE, A

141-1-3 S10450000 Toaszhiig - a LOWER FRONT 5UB GAUGE, A

141-1-4 510454000 2w I —a UPPER FRONT GALIGE, A

141-1-5 510458000 2|9 PTIRVIS-TA UPPER FRONT SUB GALUGE, A

141=1-6 510452000 MNravsThyasyF-33c LOWERFRONT SUB GAUGE, C

141-1-7 510456000 20T IF—9C UPPER FRONT GAUGE, C

141-1-8 510460000 2|90 IR YIS - YT UPPER FROMNT SUB GALGE, C

141-2 513807000 1|4 —2 5 He 2 GAUGE AS5Y,5.H

141-2-1 510447000 1\oavI-p LOWER FRONT GAUGE, B

141-2-2 510448000 1avzhF-—25c LOWER FROMNT GAUGE, C

141-2-3 510449000 1eawIh—5¥D LOWER FRONT GAUGE, D

141-2-4 510451000 MPEEES FEL BT LOWER FRONT SUB GAUGE, B

141-2-5 510453000 1eavwxREa 45— 3D LOVWER FRONT SUB GAUGE, D

141-2-6 510455000 1| vTIiF—78 UPPER FRONT GAUGE, B

141-2-7 510457000 1|mavsTr—vp UPPER FRONT GAUGE, D

141-2-8 510459000 12T T R I F— 38 UPPER FRONT SUB GAUGE, B

141-2-9 510461000 1T ITEIZIF— 3D UPPER FRONT SUB GAUGE, D

____________ ““—-E;i:&?ﬂ:; <Common parts >

141-3 153057102 pAESAVE SRV 7 SCREW, ROUND W/SOCKETSMA4.37
<y 7t < rEEVE > < For sewing the belt with hook >

203 513099001 1| #H NEEDLEPLATE, H

204 513100001 1| vsiH FEED DOG, H

151-B11-202

T RMBI B AV TV 2 ERE. RECEYTEE LTHIETOTRMCSRLEVTTEY,
+r Parts which have an astarisk (3) in the RMcolum are parts which have been assembled and adiusted to high precisions. Thess parts should
never be disassembled.

{r Die in der Kalonne RM mit einam Asteriskus (3 ) bezeichneten Teile sind mit hoher prizision zusammengebautund eigestelltworden.

Aus diesem Grunde didrfen diese Tefle niemals zerlegt werden.
1 Les pigces désignées par un astérisque(3#) dansla colonne RV sont des pidces qui ont étd assemblées et réglées avec une grande précision.
|| mi faut @n aucun casdéposer ces pidces.
¥ Laspartes quetienen un asterisco (3 ) en la columna RM son las partes que han side armadas y ajustadas a alta precision,
Estas partes nunca deberdn ser desarmadas.

24



C5. % UMME (311F-0, 311F-L, 326F-0A A7 3 »8B&)/
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

25

151-811-202



C5. 3% 1 B& (311F-0, 311F-L, 326F-0# 7 & = - 8b&) /
Feed mechanism (Opttion parts of 311F-0, 311F-L & 326F-0)

REF.NO. CODE  [qTy Bt A NAME OF PARTS RMY
<311F0, 311F-LR
4 — VR > | <For 311F-0 & 311F-L Gauge parts >
149 555161001 17 eregvar1ain H-POSITION STANDARD PLATE, 311
--------------------- T <311F-0 e
EHWE TR 9F £~ > | <For feed plate attachment of 311F-0>
150-1 555164001 TFol1a3na7z27 FEED PLATE BLANEK, A 311
150-2 555165001 ERE S - b FEED PLATEBLANK, B 311
150-3 555166001 T U a3nciFs-» FEED PLATE BLANK, C311
<JIF07-2+FRAITR> < For One-touch work clamp of 311F-0>
151-1 543700001 ToT 2 UAs SAT 50 OT-FEED PLATEBLANK, A
151-2 543821001 Tjorg& U B354 OT-FEED PLATE BLANK, B
151-3 543822001 T|oTH 7 U 2CTF 72042 OT-FEED PLATE BLANK, C
Ny <311F-0 0
BYOWE TR 9 F 4~ + > | <For Feed plate attachmentof 311F-0>
152 543823000 IER-A'E -5 8 - PRy INMER PLATE, FEED PLATE
< 211F-0, 311F-L, 326F-0 <For Feed plate attachment
EHEA TR 9F A > of 311F, 311F-L & 326F-0>
154 551804001 HETVEE NS & FEED PLATESETTING BRACKET
155 153403002 T a3TXT BOLT, 5M4.37X7
156 025680232 1S HEFIT 037 WASHER, PLAIN fA 2,37
"B1F0BI@7S o8 " * The blank for work clamp of 311F-0 ”
<#iE3.2mm> <Thick = 3.2mm >
153-1 543824001 AT 77732 WORK CLAMP BLANK, A-3.2
153-2 543825001 1T iFvRa2 WORK CLAMP BLANI, B-3.2
<#@EEA4.0mm> <Thick = 4.0mm >
153-3 543826001 1A HT 777840 WORK CLAMP BLANK, A-4.0
153-4 543827001 1|#HT 777840 WORK CLAMP BLANK, B-4.0
<{EE5.0mm> <Thick = 5.0mm >
153-5 543828001 1|FH#TFF-7 450 WORK CLAMP BLANK, A-5.0
153-6 543829001 HER &S WORK CLAMP BLANEK, B-5.0
<IEE6.0mm> <Thick = 6.0mm >
153-7 543830001 1| AT T3 =60 WORK CLAMP BLANK, 6.0
""""""""" | [<311F0, 311F-L, 326F-0 | <For attaching the button I
A & et 311F-0, 311F-L & 326F-0 >
191 531365001 2|ERLYh I RS~ BUTTON CLAMP HOLDER
192 S14848001 1lsust4+IT72UR BU WORK CLAMP, U-R
193 514843001 1|BUaHT7 U BU WORK CLAMP, U-L
194 149168001 AR P S e ) SCREW, FLANGE SM4.37
195 530015101 1|#Fs - yhis s BUTTOMN CLAMP ASSY
196 117363001 2(F1ra76 BOLT, 5MA.76
197 025710232 2 EFHFHEFIILTE WASHER, PLAIN M 4.76
198 514069001 ToTd#o V1 47E5 OT-FEED PLATE, 7 PLAIN
199 153871001 1| #HeL-aneni12 SPRING, 1.2
200 514073001 TS henHaddIsR SPRING
201 062670512 2 |+~ 357-a0%5 SCREW, PAN SM3.57-40X5
202 102707002 2(¥H3 WASHER, PLAIN 4
151-B11-202

26



Ce.:=UME (311F-0, 311F-L, 326F-0R A 73 8i& )/
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

158

174 173 175 177 176 178 180 179 181

151-B11-202
27



C6 . i BE& (311F-0, 311F-L, 326F-0H= 73 5 - ER&) /
Feed mechanism (Opttion parts of 311F-0, 311F-L & 326F-0)

REF.NO. CODE oY EAq NAME OF PARTS
<7 Ay FEIE> < Far One-touch work dlamp >
157 S57952001 HotTas UL adgs 2 OT-FEED PLATEBRACKET ASSY
158 S$13006001 1heEyredra HOLDER PLATE, CASSETTE
159 13007001 2|lhEY P VES PIN, CASSETTE HOLDER
160 021660306 2|32 29y F318-90 NUT, 3 5M2.18-40
<PFi$0671.5X86.58 > <For sewing the bar tack "61.5X86.5"
161 5142540M 11FHT F¥sR WORK CLAMP, SR
162 14255001 1|l#H#T FisL WORK CLAMP, SL
165 51484600 2loT#w TP LDy i OT-WORK CLAMP ASSY, D
166 149168001 I yFE AR Y57 SCREWY, FLANGE S4.37
<F=LE> < For Denim>
163 514253001 1|oT=*% U+ 2DE OT-FEED PLATEBLANEK, DE
< —irH > < For General >
164 14252001 1|oT#4 U1 25T OT-FEED PLATE
<AL Lo E > <For besting the vent >
167 513092001 1|# 44U 23102 FEED PLATE
168 513090001 1|z r310-002 WORK CLAMP, R
169 513091001 1| L310-002 WORK CLAMP, L
T T e T g S G N A S USSR S S S SR —————— [Rm—
LIS L BEVE> < For attacching the thread loop >
170 513098001 1| U 52310-3 FEED PLATE
171 513096001 1| I R310-003 WORK CLAMP, R
172 S13097001 1|+ #+TL310-003 WORK CLAMP, L
N ——— — .. ... SN W SN W e 1 e
<Mir#3 23X6H > < For sewing the bar tack "23X6" >
173 523818001 1|# % T r311-004 WORK CLAMP, R 211-004
174 523819001 1|# 4T L311-008 WORK CLAMP, L 311-004
175 523820001 1|# 2\ 1 %311-004 FEED PLATE, 311-004
<[54 10.4X4.45 > < For sewing the bar tack “10.4X4.4" >
176 523821001 1| #TRrR311-005 WORK CLAMP, R 311-005
177 523822001 1= LL311-005 WORK CLAMP, L 311-005
178 S23823001 14U %311-005 FEED PLATE, 311-005
< PAE AR > <For sewing the bar tack "harlf-circle”
179 523824001 1|+ T Rr311-006 WORK CLAMP, R 311-006
180 523825001 1|4 H#IL211-006 WORK CLAMP, L 311-0086
181 523826001 1|40« 2311-006 FEED PLATE, 311-006
<Pk EH6X238 > < For sewing the bar tack "6X23" >
182 £23827001 1| # T R311-007 WORK CLAMP, R 311-007
183 523828001 1|4 T L311-007 WORK CLAMP, L 311-007
184 §23829001 1|4 U 12311007 FEED PLATE, 311-007
B T TRY: -0 < For sewing the bar tack "x-cross” >
185 523830001 1|=F ¥ T R311-008 WORK CLAMP, R 311-008
186 523831001 1|+ T L311-008 WORK CLANP, L 311-008
187 523832001 1|34 0 %311-008 FEED PLATE, 311-008
B <=WmMLEVH> < For sewing the bar tack "triangle” >
188 523833001 1|= % T R311-009 WORK CLAMP, R 311-009
189 523834001 1|+ HIL317-009 WORK CLANMP, L 311-009
190 523835001 1|7 )+ 2311-000 FEED PLATE, 311-009
151-B11-202

28



C7.3%UME 311F-0, 31MF-LBA AT 3 &&) /
Feed mechanism (Option parts of 311F-0, 311F-L)

CT TN
J

= - - T T T T T T ™

151-B11-202



C7 . EUREGNFO0,3NF-LAA 7 3 88/

Feed mechanism (Opttion parts of 311F-0,311F-L)

REF.NO. CODE  |qQTy B Ao NAME OF PARTS RV
ZhL Ay FREH> < For one-touch blank >
208 514598001 ToTo U ad S5 2312 OT FEED PLATE BLANK, 312
209 502963201 1Y red1a7 s CASSETTE HOLDER PLATE ASSY
209-1 533533101 T|HEy kst a CASSETTE HOLDER PLATE
209-2 519622001 2lhEYrrYES PIN, C-HOLDER
210-1 502959101 1iheY bFHTAY Z CASSETTE PRESSER ASSY, A
210-1-1 502966101 1HEY A RD-A CASSETTE PLATE, D-A
210-1-2 502968000 1|HEY b1 2UA CASSETTE PLATE, U-A:T=1
210-1-3 152632001 1|lFamme-vsz HINGE ASSY, R
210-1-4 152633001 1lFamii-a23e4dU HINGE ASSY, L
210-2 502960101 1| HeY b IETE CASSETTE PRESSER ASSY, B
210-2-1 502966101 1|h&Y k1 %2DA CASSETTE PLATE, D-A
210-2-2 502971000 1Y b1 2U-E CASSETTE PLATE, U-B :T=2
210-2-3 152632001 1|F=amim-9z2z2 HINGE ASSY, R
210-2-4 152633001 1iFamiies3E40 HINGE ASSY, L
< HifEiEE > < For resin plate >
211 S02967 101 2|heVhkTEDR CASSETTE PLATE, D-B
212-1 502969000 2V R RA CASSETTE LOWER PLATE, A:T=1
212-2 502970000 2hev bR TRE CASSETTE LOWER PLATE, B :T=2
213-1 15263200 rdFa L NASPE I HINGE ASSY, R
213-2 152633001 2|IFagH-52E4 HINGE ASSY, L
151-811-202

30



C8 . % U BB (311F-L) / Feed mechanism (311F-L)

]|

151-B12-202




C8 £ Bi{®% (311F-L) / Feed mechanism (311F-L)

REF.NO CODE aTY EiAA NAME OF PARTS |
1 542768101 (#4272 AR WORK CLAMP ARM ASSY, AIR
1-1 S42761000 ER-E4s2o WORK CLAMP ARM
1-2 S42764001 2|FHITIFLA=F WORK CLAMP ARM LEVER, F
1-3 S42769001 1| HTHFLI{—RRA WORK CLAMP ARM LEVER, RR-A
1-4 542770001 1|#FH#Z 7 FL-it—RL-A WORK CLAMP ARM LEVER, RL-A
1-5 510058001 1|FHTOFLI—5%a LEVER SHAFT, W-CLAMP ARM
1-6 S21775001 1Y raZ3—7% SET SCREW COLLAR ASSY
1-6-1 014680422 2|TH AR TAITIHRE SET SCREW, SOCKET (CP) SMM4.37
1-7 143591001 ASAFYLS RING, THRUST
1-8 048050342 1|r #27E5 RETAINING RING, E5
1-9 014760622 1|7+ kA5 5595 SET SCREW, SOCKET SM5.95
1-10 025040232 2esdHrFasy WASHER, PLAIN M 4
1-11 018400622 2| FFHFaxs BOLT, SOCKET MaXxe
1-12 510379001 1N IR o SUPPORTER, CYLINDER
1-13 542878000 2z FLl 41518 AlR CYLINDER, 15-18
1-14 518415101 2ln =71 0ams HALF UNION :Qam5
1-15 503800001 2|57 e CLEVIS PIN
1-16 048040342 4|k A TEA RETAIMING RING, E4
117 S03801101 2| auEF JOINT, CYLINDER
1-18 110168001 200w ROLLERSHAFT
1-19 $12004000 =rdva LINEAR BUSH
1-20 011679312 1 A5 Y3575 SET SCREW, (FT) 5M3.57
1-21 S41271000 2| T Ems ELBOW, M5
1-22 018501222 2|FFHIbExI2 BOLT, SOCKET M5X12
] 555931001 1l31LF %R WORK CLAMP, R :311L
7 555932001 INERR{E & = WORK CLAMP, L:311L
B 025680232 2| HFF1ra37 VWASHER, PLAIN M 4,37
9 153403002 2|F Ik aaTT BOLT, SMA.37XT
10 S10085001 2| FELTH POSITIONING PLATE
1 062680512 2 |# ~T3437-30%5 SCREWW, PAN SM&. 37-40X5
73 542801101 2|#F 4L FwsE WORK CLAMP, SE
75 S42787001 Z|AHTPLAHI 2 WORK CLAMP GUIDE BRACKET, A
76 S42884001 1|FHcFLFHI 120 WORK CLAMP GUIDE BRACKET, B
a2 062670712 2 |~ 357-40%7 SCREW, PAN SM3.57-40X7
83 062671212 4 |3~ 357-40%12 SCREW, PAN SM3.57-40X12
84 107038003 4453 7157 SCREW, FLAT SM3.57
a5 S43R877001 HER =L WORK CLAMP SUPPORT PLATE
< Wi > < For Heavy-weight materials
140-2 555941001 EFLEEEIN: FEED PLATE, B :311L
UL E R " Feed plate of flat head ™
<EmA> < For Heavy-weightmaterials >
140-3 557718001 o)+ 231108 FEED PLATE, A :311L
<HEWME > <For Medium-weight-materials >
140-4 S57713001 T|FoU12318 FEED PLATE, B :311L
e eV " OPTION PARTS *
77 542798001 TAHZFLoadd s WORK CLAMP GUIDE BRACKET
78 542799001 2|t FIve VTR WORK CLAMP ADJUSTING PLATE
79 542800001 20174 AT FIAEY LA ADJUSTING PLATE
B0 S42802101 2|4 T FLSELOP WORK CLAMP, SE-OP
81 062670512 A1~ 357-40X5 SCREW, PAN SM3.57-40X5
138 544608101 1WePrrdTVawrgds H-POSTION STANDARD PLATE ASSY 1
139 510352101 2|F 9T R vART SCREW, ROUNDW/SOCKET 5M4.37
< hEHE> <For Medium-weght materials>
1401 555940001 1|#go b1 23110A FEED PLATE, A :311L
151-B12-202

vr AMBIHC ATV 3R E . BELEL TRV LTAYETOTRMEABLEVTT WY,
¥r Partswhich have an asterisk () in the RM colum are paris which have been assembled and adiusted to high pracisions. These parts should

never be disassembled

32



Co .2 UBE{% (311F-L) / Feed mechanism (311F-L)

33

151-B12-202



€9 2% B{& (311F-L) / Feed mechanism (311F-L)

REF.NO. CODE 'TY Eoie s of NAME OF PARTS R
12 542774201 (NG RE RV E- ¥-FEED BRACKET ASSY V11
12-1 542816201 AV E- Y¥-FEED BRACKET
12-2 510069201 PACE Rk ] FEED GUIDE ASSY, Y
12-3 018680822 A|7H+#HIL-837THR BOLT, SOCKET SM4.37X8
12-4 542778000 Zlvazro-35 CROSS ROLLER
12-5 542779001 IMEE-MIE B FEED BRACKET, X
14 062761412 2|F~835-28%14 SCREW, PAN SM5.95-28X14
15 025060132 2leSs¥H2r 3 T6 WASHER, PLAINS 6
16 555933100 INEIRIEE -V RAE-R . & e FEED SHAFTSUPPORT, X :311L
17 S44616001 INELRIEE -V X-AXIS FEED SHAFT, 311L
18 152718001 2{FFF AFI505 SET SCREW, SOCKET 5M5.95X5
23 555934101 1lys Evs DRIVING SHAFT, ¥
24 018501022 2|7 #5110 BOLT, SOCKET M5X10
25 025050232 2IESHHEFIGS WASHER, PLAIN M 5
26 535183000 2u=rFFv a2 LINEARBUSH, 12
27 048200142 1[F2AT ¥ RETAINING RING, EXTERNAL C20
28 014760622 2I7PFF A7 V585 SET SCREW, SOCKET SM5.95
29 S55211000 1Y% EF sl HOLDER, ¥-DRIVING SHAFT
30 148782001 1| = SPACER
3 018501622 1|7+ &I L5186 BOLT, SOCKET M5X16
32 510077100 My 4 220k ¥-TIMING BELT
33 510078001 2Tl b A=t SPACER, T-BELT
34 510079101 1|~ bRk & BELT HOLDER
35 018680822 2|FFEMAFA3ITHE BOLT, SOCKET SM4.37X8
36 555210001 1 ye FapE—2 =2 P-MOTOR BASE, Y-DRIVING
37 S50673000 1| w20 DRIVING GEAR, 20
38 014760622 2|{FFFA R Y595 SET SCREW, SOCKET SM5.95
39 542784100 17+ Fiaai2 IDLER GEAR, 32
40 014760622 2| P+ A xii595 SET SCREW, SOCKET SM5.95
41 555203001 MyrF=-U oA ¥-PULLEY SHAFT, A
42 527844201 ez 57-UA TIMING PULLEY, A
43 014770632 2|7+ H S 635-20K6 SET SCREW, SOCKET(CP) SME.25X6
L4 070688850 2|% 757 7 re8BZINR BALL BEARING, BBBZZNR
45 048060342 1| - £7EB RETAINING RING, EB
47 535722200 12 FapE—2F35Y MOTOR BRACKET, P :Y-AXIS
49 S55205001 TyF=UZ¥oe Y-PULLEY SHAAFT, B
50 S27844201 Tl 2dT=1Ua TIMING PULLEY, A
51 014770632 2|72 K5 BI5-A0XE SET SCREW, SOCKET(CP} 5ME.35X6
52 048160242 2|FATFFIIC RETAINING RING, INTERNAL C16
53 530138001 2l=roo~NTyYdn MICRO BEARING, 8
54 048060342 2|k ATEE RETAINING RING, E&

55 S42785001 Ty wFw B d HOME POSITION DOG, Y

56 014760622 1| FP+F A 2E595 SET SCREW, SOCKET SM5.95
60 025050236 2esHHEFLS WASHER, PLAIN M 5

61 028050246 2| xgHEIS WASHER, SPRING 2-5

62 525634101 2|7+ FE b 5XES BOLT, SOCKET M5X65

63 (18503022 1|7 +F bk 5X30 BOLT, SOCKET M5X30

64 062711212 AlF A0 476-32X12 SCREW, PAN SM4.76-32X12
91 510140109 IINE R Rl FAT ¥-AXIS FEED BRACKET COVER, A
92 106629002 2| A Ra37 SCREW, 5M4.37

93 018680822 1|7 +HFa37x8 BOLT, SOCKET sM4.37X8
151-B12-202

34



C10 . & U BB{% (311F-L) / Feed mechanism (311F-L)

35

151-812.202




C10.3:3£") B3f& (311F-1) / Feed mechanism (311F-L)

REF.NO. CODE Ty [ NAME OF PARTS R
13 559637001 B|+#3aaxs SCREVV, FLAT M4X8
57 44757101 HEEERE-E- 53 3T SUPPORT PLATE GUIDE, M
S8 060680712 2|/ - F437-20%T7 SCREW, BIND SM4,37-40X7
65 510091201 qIns S Rya 244 AUXILIARY PLATE SUPPORT
67 555935001 HEEEEE 2= SUPPORT PLATE GUIDE, R :D
6 555936001 1|&FFa 244D SUPPORT PLATE GUIDE, L. :D
] 082761012 4 |4~ 595.28K10 SCREW, PAN SM5.95-28X10
70 555037001 2kva 244y SUPPORT, U
95 018401436 | 11|FF+Frax1d BOLT, SOCKET M4X14
96 028040246 IRAEAES b Y WASHER, SPRING 2-4
97 544382201 1|k% 1 39 F=VUaz26 X-TIMING PULLEY, A 326
100 014770632 2| P4 635-00K6 SET SCREW, SOCKET(CP) SMB.25Xb
101 544456000 1|2 o 2 2 &~ FAZZE X-TIMING BELT, & 326
102 544457000 1 x7F=U#rL X-PULLEY BRACKET, L
103 544458101 1[Ka o 5057 —Ua3eg X-TIMING PULLEY, B 326
104 014770632 2| PH+4E s e35-4088 SETSCREW, SOCKET(CP) SMB.25X6
1058 544459001 TR A 2edFF=1S% H-TIMING PULLEY SHAFT
106 517885101 R e SRV FA TIMING PULLEY, A
107 014770632 2|73 2 535-40MB SET SCREW, SOCKET(CP) SME.25X6
108 530138001 2Tz oOsTFU =8 MICRO BEARING, 8
109 048060342 2|k ATEE RETAINING RING, EB
110 517886100 1 KF=UH AR X-PULLEY BRACKET, R
11 517887001 17— 4R K-PULLEY SHAFT, R
112 517888001 I EE S-S Y TIMING PULLEY, B
113 014710522 2|F+ b AFS4TETHS SET SCREW, SOCKET (CP) 5M4.76
114 048160242 2| AT FHIOCE RETAINING RING, INTERNAL C16
115 530138001 2lvrooNTULHa MICRO BEARING, 8
116 048060342 2| AT7E8 RETAINING RING, E6
17 025050232 LlestwHrFaos WASHER, PLAIN M 5
118 018501622 A| 7+l b 5x16 BOLT, SOCKET M5X16
119 018501622 1|7 +& 05316 BOLT, SOCKET M5X16
120 S44624000 1|KE A 2 2 0L FB21Y X-TIMING BELT,B 311L
121 510078001 2 TRl R AN — SPACER, T-BELT
122 547115001 1 [vrsie b kb4 ¥-BELT HOLDER
123 018680822 2|PH+ENF437HE BOLT, SOCKET sM4.37X8
125 $42795101 TM T B4 HOME POSITION DOG, X
126 £44924001 2|5 2 TFMANG.S SCREW, M3X5.5
127 S42796001 S el R i X-SEMSORSETTING PLATE
128 062400812 2|+ ~0axs SCREW, PAN M4XE
129 025040232 2lESsH¥HEFIYL WASHER, PLAIN M 4
130 559331001 IEVE S-S TRt R X-¥ FEED BRACKET COVER, L
132 107272002 A b - R e i SCREW, FLAT SM4.37
133 555939001 Tyt U hit—R FEED BRCKET COVER, R : XY
135 107272002 4% 53837 SCREW, FLAT SM4&.37
136 018680822 2|17 F+HE b a37x8 BOLT, SOCKET4.37X8
137 025680232 23 H rFadaar WASHER, PLAIN M 4.37
142 048160242 2HFATFFIHE RETAINING RING, INTERNAL C16
143 018501622 | FH+HE N r5HI6 BOLT, SOCKET M5X16
144 025050232 MNeSHHEFIIS WASHER, PLAIN M 5
145 018501422 2| FFHEAESKI4 BOLT, SOCKET M5X14
220 018681032 4|7+ E B 43THI0 BOLT, SOCKET4.37X
21 028680242 Qi Hr2aa7 WASHER, SPRING 2-4.37
222 148847001 A|¥HZ WASHER, PLAIN 4.76
223 018681032 4|7 E N - 437TKI0 BOLT, SOCKET4.37X
224 028680242 QlrisdHez437 WASHER, SPRING 2-4.37
225 148847001 4|82 WASHER, PLAIN 4.76
"W REs " “ For Supply parts
226 559742000 1U=FHr FLey b LEMER GUIDE SET, 3711L
226-1 £59637001 4|+ #3348 SCREW, FLAT M4X8
151-B12-202

36



C11. XU BER B11F-LF T 3 B &) / Feed mechanism (Option parts of 311F-L)

7

151-B812-202




C11 3% B8R (311F-L# 7 i+ = >~ #B&h) / Feed mechanism (Option parts for 311F-L)

REF.NO. CODE oTY Eledo NAME OF PARTS rRv
< - LS > < Gauge parts>
149 555161001 et das e H-POSITION STANDARD PLATE, 311
<EYBETEwF AL > <For Feed plate attachment>
150-1 857723001 1|FeUTaFLAT S 4 FEED PLATEBLANK, F :LA
150-2 557724001 RER- VR & IS0 i ] FEED PLATEBLANEK, F :LB
150-3 S57725001 1Fo#UARFLLT T 7 FEED PLATEBLANK, F :LC
<EWEHT2VF AP
m# 1« 7> | <For Feed plate attachmentofflattype >
150-4 S57720001 1|Fo2UA AT S22 FEED PLATEBLANK, A :FL
150-5 S57721001 NER VR - 120 B FEED PLATEBLANK, B :FL
150-6 S57722001 1Fo VA RFLLT S0 FEED PLATEBLANK, C:FL
<7y FHEIA> <For One-touch work clamp >
1511 557726001 ToTdo UL SELAT T4 OT-FEED PLATEBLANE, A :FL
151-2 557727001 1ot U 4B S OT-FEED PLATEBLANK, B :FL
151-3 557728001 1|oTHe U1 R2FCTF -9 OT-FEED PLATEBLANK, C:FL
152 $45603001 | 1|#2U454vF-F L} FEED PLATE INNER PLATE 1
T <HIBIFZ-7#> < The Blank fo work clamp >
153-1 S577290M 2|FHIT FS5FFLA-32 WORK CLAMP BLANK, A-3.2311L
153-2 S57730001 2|#FHTF 5 7FLE-3.2 WORK CLAMP BLANK, A-3.2 311L
153-3 S57731001 2|F 4T F 57 FLA-A0 WORK CLAMP BLANK, A-4.0311L
153-4 57732001 2|+ T F 5 TFLB-A.D WORK CLAMP BLANK, B-4.0R 311L
153-5 S57733001 2|FH T FF - FFLA-S0 WORK CLAMP BLANK, A-5.0L 311FL
153-6 §57734001 2|FHT T TFLESD WORK CLAMP BLANEK, B-5.0L 311FL
153-7 S57735001 2|FHT TS 7FLE-BO WORK CLAMP BLANK, 5.0 311FL
<{#HIT HIHEH
7y F AL = | < Attachment for work clamp & feed plate>
154 $51804001 MEEUEERURE L £ FEED PLATESETTING BRACKET
155 153403002 1| 43707 BOLT, SMA.37X7
156 025680232 1|es¥HrF 1437 WASHER, PLAIN M 4,37
157 557952001 1|oTHZUSRFATE OT-FEED PLATEBRACKET ASSY
151-B12-202

38



C12 . % U B8R (326F-0) / Feed mechanism (326F-0)

< BAS-326F-0 >

4—@ 5_4

— — — — — — —

1

-

12-2 12-4

151-B26-202

39



C12 .3 ") B}% (326F-0) / Feed mechanism (326F-0)

REF.MO. CODE TY Bt NAME OF PARTS RN
1 SE1027001 HER F S E ol WORK CLAMP ARM ASSY
1-1 551028000 HER -1 WORK CLMP ARM
1-2 535183000 2iV=PFv Loz LINEARBUSH, 12
i-3 011679312 2IFAERIIFTIES SET SCREW, (FT) SM3.57
14 530950000 2|74 FLAT CYLINDER
1-5 555533000 4| Ems ELBOWW, M5
1-6 544326001 1z P eaddT iy SUPPORT SHAFT
1-7 146354001 2|H¥H% WASHER, PLAIN &
1-8 048040342 2|k AJES RETAINING RIMNG, E4
1-9 530951001 HoLdvgs CYLINDER JOINT
1-10 018401622 2|FFHEAF G BOLT, SOCKET M4X16
1-11 110168001 2|00y ROLLERSHAFT
1-12 544327001 1|#+H#TFHFLI{—UR WORK CLAMP LIFTER LEVER, LR
1-13 544328001 1#AHT FHFLIt—UL WORK CLAMP LIFTER LEVER, UL
1-14 517813001 2|FHIFFLIN—D LEVER, D
1-15 544229001 1| HTFFLFa WORK CLAMP LIFTER SHAFT
1-16 048050342 TIb£TES RETAINING RING, ES
117 143591001 TNAZFZ LT RING, THRUST
1-18 S21775001 TNeYrhs—4E SET SCREW COLLAR ASSY
1-18-1 139096001 1w khs— SET SCREW COLLAR
1-18-2 014680422 2IPF ARG 3TTHE SET SCREW, SOCKET (CP) 5M4.37
1-19 014760622 TP+ A EL588 SET SCREW,SOCKET SM5.95
1-20 018400832 2|7 axs BOLT, SOCKET MaXa
1-21 025040132 2iEZWHE 94 WASHER, PLAINS 4
1-22 517816001 INEESE - B S SUPPORT SHAFT, SLIDER
1-23 518636101 1R FTHF=—F iz SPRING
1-24 014760622 1P+ AxL5905 SET SCREW, SOCKET 5M5.95
2 5178150040 1|AS5148- SLIDER
3 5510290M 1|FH#IarFHtI 4 SUPPORT PLATE
4 149482001 2|PFYRHSEL MBS BOLT, FLAT W/SOCKET MBX15
6 551030001 1|3z6LF TR WORK CLAMP, R 326L
7 551031001 T|326LFH#IL WORK CLAMP, L 326L
8 025680232 2| RF 437 VWASHER, PLAIN M 4.37
9 153403002 2|F N aaTNT BOLT, SM4.37TXT
10 510065001 2IATFFALS POSITIONING PLATE
11 062680512 2|+ AT 437-40%5 SCREW, PAN SM4.37-40X5
12 544433401 N EFLE - e FEED BRACKET ASSY, 326
12-1 S44437401 e RE-E FEED BRACKET,Y
12-2 S44434101 23zev PV P+ rHE ¥-FEED GUIDE ASSY, 326
12-3 018680822 4| P #8378 BOLT, SOCKET SM4,37X%8
12-4 544436000 23264 020-3 CROSS ROLLER, 326
12-5 544381001 INE -V X-FEED BRACKET
13 559637001 Bl++#>04x8 SCREWW, FLAT M4X8
14 017761412 2| -505K14 BOLT, SM5.95X14
15 025060132 2|IEFFHELIDe WASHER, PLAINS 6
93 018680822 2|FFHN 83708 BOLT, SOCKET sSM4.37X8
151-B26-202

40



C13 . 3% U B (326F-0) / Feed mechanism (326F-0)

33 34 44

H

151-826-202



C13 3% B{%K (326F-0) / Feed mechanism (326F-0)

REF.NO. CODE  |aTy Bl NAME OF PARTS RV

16 555946000 Ti326X o ) o4 T FEED SHAFT SUPPORT, 326X

17 S510330M01 1|z261F 9 U &5 X-FEED SHAFT, 326L

18 152718001 2|FF R ARI595 SETSCREW, SOCKET SM5.95X5

23 51034101 o Fos Y-DRIVING SHAFT

24 018501222 2|FF+H Ik 5H12 BOLT, SOCKET M5X12

25 025050232 2|EFHFHEFIIS WASHER, PLAIN M 5

26 S47112000 2\U=FFviae LINEAR BUSH, 16

27 014760622 2|FPFF AFI505 SETSCREW, SOCKET 5M5.95

28 555947001 1y FIrPE—RFS5H4Y | P-MOTOR BRACKET, Y-DRIVING

29 018061622 A7 FHE N 6K BOLT, SOCKET M&X16

30 544443001 1|9 Ko ¥% DRIVING GEAR

31 014760622 2|FFH 1+ ARI595 SETSCREW, SOCKET 5M5.95

32 517868001 2|i=Fareviiany BALLBEARING, MINATURE

33 S55948001 1y EraEpiis DRIVING SHAFT, Y

34 523446000 1 COUPLING

35 014760622 417+ AF1/595 SETSCREW, SOCKET SM5.95

36 048080342 1|F 2 7E8 RETAINING RING, EB

37 048220242 2| AT TFIC RETAINING RING, INTERNAL C22

38 557850001 1y ewFedFaiyh HOME POSITION BRACKET, Y

39 018401022 2| FHFE a0 BOLT, SOCKET Max10

40 025040232 2|lesFHRrFIYs WASHER, PLAIN M &

a1 S44669001 1lyeet— pUYrss ¥-SENSOR SETTING PLATE

42 8400822 2|7 axne BOLT, SOCKET Maxse

43 025040232 2|lesH¥HrF 194 VWASHER, PLAIN M 4

Ad S59650001 1|2 Fp b i an—+ SPACER

73 556534001 2| T 7 isE WORK CLAMP, SE

75 S42787001 20FHITFLAHI T HA WORK CLAMP GUIDE BRACKET, A

76 542884001 1| HITFLF4IT I8 WORK CLAMP GUIDE BRACKET, B

82 062670712 2 |0 3578057 SCREW, PAN SM3.57-40X7

83 062671212 4|+ AT 35740412 SCREW, PAN SM3.57-40X12

84 107038003 414 S F 27357 SCREW, FLAT SM3.57

a5 556535001 1Bz Foadr1a WORK CLAMP SUPPORT PLATE
<A > <For Medium-weight materials>

140-1 555952001 HEEFLEEFF1T FEED PLATE, 3264,
<FHE> < For Heavy-weight materials >

140-2 555953001 1| u 7 %3268 FEED PLATE, 3268
T"FFugLmaE” " OPTION PARTS “

5 551042001 1|3zt =un WORK CLAMP, UN 326L

77 542798001 1|FHTFLFH4ITAH WORK CLAMP GUIDE BRACKET

78 556536001 2{FHTFIHEYA S ADJUSTING PLATE

79 542800001 AT A wFIEVTS ADJUSTING PLATE

81 062670612 4|3 7~ 3357-80%6 SCREW, PAN SM3.57-40X6

139 510352101 PAE -4V - PFOE S SCREW, ROUND W/SOCKETSM4.37

141 556537001 1[#FHFTTFTUN WORK CLAMP, UN

151-B26-202

A7



C14 . %) B8f% (326F-0) / Feed mechanism (326F-0)

?—95
96 1207\ 125
- = .
\“ 1 --%ﬁ%-
< Wismass / For supply p“”fj" T T ~ 128
226 —— 120 —do
' 127 —G]

|
T - ¢ / 926-1 I
|
|
)

151-B26-202
13



C14 . 3£ ) B81% (326F-0) /Feed mechanism {326F-0)

REF.NO. CODE QTY Eied o NAME OF PARTS
57 544757101 U EERE R = SUPPORT PLATE GUIDE, M
58 060680712 21481 = Fagz-a0x7 SCREW, BIND SM4.37-40X7
65 51009120 QS RS TF T I AUXILIARY PLATE SUPPORT
67 555249001 1|3 1244+ IRD AUXILIARY PLATE SUPPORT, RD
68 555950001 1| a 244 ITID AUXILIARY PLATE SUPPORT, LD
69 062761012 4 |3~ 3 595-28X10 SCREWVY, PAN SM5.95-28X10
70 555951001 2l ratvdTu AUXILIARY PLATE SUPPORT, U
95 018401436 1|7 +FNFax14 BOLT, SOCKET MaX14
96 028040246 | 11 /%2473 2.4 WASHER, SPRING 2-4
97 S57835001 T z-97=1pa328 X-TIMING PULLEY, A :326
100 014770632 2|77 K E 635-00%6 SET SCREW, SOCKET(CP) SMB.35X6
101 544456000 1|2 o 2 il b AT26 X-TIMING BELT, A 326
102 S44457000 187U &1L X-PULLEY BRACKET, L
103 544458101 1|%% 1 2 47— 18326 X-TIMING PULLEY, B 326
104 014770632 2|7+ # 5 635-90%6 SET SCREW, SOCKET(CP) 5ME.35X6
105 544459001 LSRR e X-TIMING PULLEY SHAFT
106 5178851 1&545-9T=UA TIMING PULLEY, A
107 014770632 2|7+ % # = 635-80%6 SETSCREW, SOCKET(CP) SMB.35X6
108 530138001 2l a~TFU-¥a MICRO BEARING, 8
109 Q48060342 2R ATEE RETAIMING RING, EB
110 S17886100 1x7=UZTR X-PULLEY BRACKET, R
111 S17887001 1|[x7F—uU¥eR X-PULLEY SHAFT, R
112 S17888001 121247 =0g TIMING PULLEY, B
113 014710522 2| PFEAR VAT HE SET SCREW, SOCKET (CP) SM4.76
114 048160242 Z|F AT TFFIABCE RETAIMING RING, INTERNAL C16
115 530138001 Z|maoOQ~MTU -8 MICRO BEARING, 8
116 048060342 2|k ATEE RETAIMING RING, Ef
117 025050232 dleSHFHEFass WASHER, PLAIN M 5
118 018501622 4|7 +# i F5K16 BOLT, SOCKET M5X16
119 as0i622 1|7+ F5K16 BOLT, SOCKET M5X16
120 S44624000 1|04 o 3 A LRI X-TIMING BELT,B 311L
121 S10078001 2 (Tt b Tz =4 SPACER, T-BELT
122 S47115001 1¥aC)e b L& ¥-BELT HOLDER
123 (MBEBOB22 2| FHFE I ra37xE BOLT, SOCKET SM4.37X8
125 542795101 1 xHF sk d HOME POSITION DOG, X
126 544924001 2|5 A S SINGS SCREW, MI3X5.5
127 542796001 1wt =putwsrsa X-SENSORSETTING PLATE
128 062400812 2| ~aaxs SCREW, PAN M4X8
129 025040232 2 ESHHFEF1IO, WASHER, PLAIN M 4
130 551040001 1[dwst s V& hri—L XY-FEED BRACKET COVER, L
132 106629002 4% A5 55037 SCREW, S\V14.37
133 551041001 IR E IR i AT XY-FEED BRACKET COVER, R
135 106629002 )5 o 3250 37 SCREW, SM4.37
136 018680822 2| FFHE N 43T BOLT, SOCKET 5M4.37X8
137 025680232 ZlESHHxFIa3T WASHER, PLAIN M 4.37
142 048160242 2 AT FFIACIE RETAINING RING, INTERNAL C16
143 018501622 A F+F I kEX16 BOLT, SOCKET M5X16
144 025050232 dlesHFHRFIYE WASHER, PLAIN M 5
145 018501422 2|FFHENES5K14 BOLT, SOCKET M5X14
220 018681032 | FFF b 8.37%10 BOLT, SOCKET sMi4.37X10
221 028680242 Al xH H 22037 WASHER, SPRING 2-4.37
222 148847001 Ll Hx WASHER, PLAIN 4.76
223 018681032 S| FFEN R4 ITHIO BOLT, SOCKET SM4.37X10
224 028680242 QYA 22437 WASHER, SPRING 2-4.37
225 148847001 A4 Az WASHER, PLAIN 4.76

"o EeR " " For Supply parts ”

226 S59742000 1 =FHA Fatite k LEMER GUIDE SET, 311L
226-1 S59637001 &) +%F 34X8 SCREW, FLAT MAXE

151-626-202




C15 . 2 U J% (7 2 3 80§ 326F-0) / Feed mechanism (Option parts of 326F-0)

161 165-2

161-B26-202




C15 .2 BR (# 7 3 3 = ER&326F-0) / Feed mechanism (Option parts of 326F-0)

REF.NC. CODE QTY [ NAME OF PARTS RVE
< - FRE > < Gauge parts >
138 556538001 HNFwFee a2y s H-POSITION STAND PLATE ASSY s
149 $55954001 NWFwFeda 1 2326 H-POSITIONSTANDARD PLATE, 326
<EWERATFI v F AL b > < Attachment for feed plate >
150-1 557844001 1|FoUr2328875 %7 t=12 |FEED PLATEBLANK, 326A .. ............. t=1.2
150-2 557845001 1|&#oUasa326877 -7 ts12 |FEED PLATEBLANK, 3268 ............... t=12
150-3 557846001 1|F2U2326CF 5%  t=12 |FEED PLATEBLANEK, 326C .. ............. t=12
<OTRYVERAF 2w F 4+ > |<Attachment for one-touch fee:l plate:-
151-1 551048101 ToTd2 UrgaF5 =% t=12 |OT-FEEDPLATEBLANK, A :326L . t=12
151-2 551049101 1joTa2 VT #BFF>7 t=12 |OT-FEED PLATE BLANK,B :326L ........ t=1.2
151-3 551050101 1oT#F7 VI FLICFF>7  tml2 |OT-FEEDPLATEBLANK,C:326L ........ t=12
152 548555000 B R P o S PR INNER PLATE, FEED PLATE
<HzFSoRE> < For work clamp blank >
153-1 551051001 P|[A T 77 71A3.25 . t=32 |WORK CLAMP BLANK, SE A-3.2-L ....... t=3.2
153-1 551053001 T|[FHT 75780058 . t=40 |WORK CLAMP BLANK, SE A-4.0-L ....... t=4.0
1531 SE1055001 1|FHWT 77 Las0se |, t=50 |WORK CLAMP BLANK, SE A-5.0-L ....... t=5.0
153-1 551057001 T|FH#ZF7FLAG0SE . t=60 |WORK CLAMP BLANK,SEA-6.0-L ....... t=6.0
153.2 551052001 1A 4T F541B325E .. t=32 |WORK CLAMPBLANK,SEB-3.2-L ....... t=3.2
153-2 551054001 1{# 4T 75> ¥LB4AOSE .. t=40 |WORK CLAMP BLANK, SEB-4.0-L ....... t=4.0
153-2 551056001 1|2 ¥ T F 7 7LBS0SE .. t=50 |WORK CLAMP BLANK,SEB-5.0-L ....... t=5.0
153-2 S51058001 Tl#H#TF5 - FLea0sE .. t=560 |WORK CLAMP BLANK, SEB-6.0-L ....... t=6.0
153-3 551052001 Atz Fo-rLaszun . t=32 |WORK CLAMP BLANK, UN A-3.2-L ...... t=3.2
153-3 551061007 TMAHT T 7La00UN . t=40 |WORK CLAMP BLANK, UN A-4.0-L ...... t=4.0
153-3 S51063001 MAH T FS e rLasoun . =50 |WORK CLAMP BLANK, UN A-5.0-L ...... t=5.0
153-3 551065001 TAH 75 7a60un . t=a0 |WORK CLAMPBLANK, UN A-6.0-L ...... t=6.0
153-4 551060001 1|AHTFF-91B3200 . t=32 |WORK CLAMP BLANK, UN B-3.2-L ...... t=3.2
153-4 S51062001 1|F4TFFwoBa0Un . t=40 |WORK CLAMP BLANK, UN B-4.0-1L . t=4.0
153-4 551064001 1|#¥zF7-71Bs.0un . t=50 |WORK CLAMP BLANK, UNB-5.0-L ...... t=5.0
153-4 S51066001 1MA¥TF521Be0uUnN . t=60 [WORK CLAMP BLANK, UNB-6.0-L ...... t=6.0
<) A& > < Attachment for feed plate>
154 S51804001 HERAEER AL S FEEDPLATESETTING BRACKET
< OTi& W im A& > < Attachment for one-touch feed plate>
155 S57952001 TjoTx o Ur&d1u 2 OT-FEED PLATE BRACKET ASSY
156 557849001 1 rﬂrl:‘:l biriidfa HOLDER PLATE, F ;CASSETTE
157 513007001 2IHEY P EYE - PIN, CASSETTE HOLDER
158 021660306 Hata+ 31840 NUT, 35M3.18-40
159 514392201 1|#®¥ b &D-A180 CASSETTE PLATE, D-A180
160 514388101 1|Ha&Y k1 2D-B18D CASSETTE PLATE, D-B180
161 514386000 1|pEvy e 28180 .. t=10 | CASSETTE LOWER PLATE, A-180 ........ t=1.0
161 S14387000 1|new k24528180 .. t=2.0 |CASSETTE LOVWER PLATE, B-180 ........ t=2.0
163 514389000 T(p+€Y k1 2U-A180 .... t=1.0 |CASSETTE PLATE, U-A180 ............... t=1.0
163 514390000 1| k1 20U-B180 .... t=2.0 |CASSETTE PLATE, U-B180 ................ t=2.0
165-1 152632001 1|Fammea33 HINGE ASSY, R
165-2 152633001 IEENIAF R4 HINGE ASSY, L
151-B26-202

1 RMHR (2 3 7 T

WEHRHE. MEZEITARHFLTRNETOTEHCSRLEVWTTFAY,

1 Partswhick have an asterisk (i) in the RM colum are parts which have been assembled and adivsted to high precisions, These parts should
never be dizasembled.

A6



D1. #.x 4 E& / Work clamp lifter mechanism

< REiiztA / For Solenoid type >

< 311F-0A, 311F-LA =7-=%A
/ For Pneumatic type of 311F-0A & 311F-LA >

< 326F-0 17— M / For Pneumatic type of 326F-0 >

151-B11-204
47




D1.18 1 L4 B& / Work clamp lifter mechanism

REF.NO. CODE QY EiAA MAME OF PARTS RIVI
<WEAH> < For Solenoid type >
1 549630001 1|J %A LINK, A
2 549631001 1|V=o8 LINK, B
3 549632001 1|UeoCh & LINK ASSY,C
4 549635001 1|02 LIMK SHAFT, A
5 555200001 1|V=o Y98 LINK SHAFT, B
6 549637001 1o dac LINK SHAFT, C
7 549638001 1|U=s LoD LINK SHAFT, D
2] 549643001 1|HTF GUIDE
9 060680712 2|40 2o FA37-80K7 SCREW, BIND SM4.37-40X7
10 100281001 A|¥HE WASHER, PLAIN
1 537968001 B|lA+vTE~s SNAP PIN, 8
12 519662001 2|Z+vFE s SNAP PIN, 5
13 SA42747101 (NE &= WORK CLAMP PLATE
14 555157000 REREEE = EE-F T BUSH
15 541239001 2|TFwdAS2 GUIDE SHAFT, 12
6 Q18501022 2|7 AL 5610 BOLT, SOCKET M5X10
17 535183000 20 =FFv a2 LINEAR BUSH, 12
18 048200142 2T I ICH RETAINING RING, EXTERMAL C20
19 014760622 2|FTH+FAFI585 SETSCREW, SOCKET SMS5.95
20 510105001 AR N T SPRING, EXTENSION
21 555171001 IVAPFE o VR R ¥ SETTING PLATE, A
22 060681212 4 (i 2 FA3TA0X12 SCREW, BIND SM4.37-40X12
23 555131001 1|2 A—H SPACER
24 555172001 1| lesAERUYTI4E SETTING PLATE, B
25 060501016 2 [H 2 FMSKI0 SCREW, BIND M5X10
26 018500836 2{FFFENFENE BOLT, SOCKET M58
27 537974000 1AHITFFIEVIt=T0 STOPPER RUBBER
28 555169001 1o ROD
29 555170001 1|FHF I FHFLI— WORK CLAMP LIFTER LEVER
30 140263000 T|FHzoFisLaiL BLISH, L :W-CLAMP ARM SHAFT
31 510108001 1FHZFFLi=0F LIFTER LEVER ARM
32 062681212 1|~ a37-a0%12 SCREW, PAN 5M4.37-40X12
33 115559002 T[4 =3 23476 SHOULDER SCREW, SMA4.76
34 510109001 HER E Yl AR SPRING
35 159379001 1|2 W 2 EBxEX18 PIN, DOWEL BX6X18
|36 510110101 1A HTFHFRE It STOPPER
37 555476002 2|FFFEEFT Z6X12 BOLT, SOCKET (S/P WASHER)M6X12
78 542883001 MNehTPetffa CONNECTING ROD GUIDE PLATE
73 062400612 2|F~amaxs SCREW, PAN M4X6
< 311F-0A, 311F-LA <For Pneumatic type of 311F-0A &311F-LA>
I7-®A>
22 060681212 Al 2 Faz7-a0%12 SCREW, BIND SM4.37-40X12
37 55476002 2|PH+EI R HE T2 BOLT, SOCKET (S/P WASHER)MBX 12
40 510125000 3| at2 RUBBER CAP, 21
71 104450101 2|9 LE8 RUBBER CAP, B
72 S00313001 1|d&s+2168 RUBBER CAP, 16.8
74 549641001 N RFE S AV R - ¥ Y SETTING PLATE, A :50LENOID
80 140327001 1|4 bt 63 RUBBER CAP, 6.3
<326F-0T 7B > < For Pneumatic type of 326F-0> i
22 060681212 Aot FazT-90x12 SCREW, BIND 5M4_37-40X12
74 549641001 T s TFFUYFTRA SETTING PLATE, A :SOLENOCID
151-B11-204

48



D2 . T L5 BAR / Work clamp lifter mechanism

| / For Horizontal wiper > |
|

151-B11-204




D2 . i8I E 4 BE3{® /Work clamp lifter mechanism

REF.NO. CODE oTY b NAME OF PARTS C1Y |
41 559103001 HEPL P E S T E STEPPING WORK CLAMP ASSY, B
43 543693000 ilhervdgoif STEPPING WORK CLAMP CON. ROD
44 623033000 1% 7Y 4946805V BALL BEARING, 6805VV
45 150460001 Tju-upst U Lri—4d U-UD FEED LIFTER LEWVER SHAFT
a6 150461001 AT =]=i FEED ROLLER
a7 107453001 2 HF WASHER
43 021750102 1litas9 556-32 NUT, 1 SM5.56-32
45 517871101 il FR STEPPING WORK CLAMP ARM, R
50 017751412 1% k556x14 BOLT, SM5.56X14
5 542839101 1|H s FF STEPPING WORK CLAMP ARM, F
52 148196000 1T TZARFEDIF AL BUSH, L
53 148197000 1|72 FFYaF L 2R BUSH, R
54 555144001 BT SV B R ] STEPPING W-CLAMP LINIKK ASSY
55 554393001 2|# 2558 SHOULDER SCREW, SM5.56
B 111466101 1|#HTHES PRESSER BAR
57 145472001 HERET FEEF" BUSH, P-BAR
Y 531012001 14 Favevasy ADJUSTING SCREW, PRESSER
59 S310132001 (N ER=ErR-LUE XAp e o ADJUSTING NUT, PRESSER
60 S10111101 1|Fw#I/ % SPRING, COMPRESSION
B1 510112001 ER R At S T SPRING GUIDE
B2 S10113301 1y T &% P-BAR CLAMP
B3 062681212 1|#F~3437-20%12 SCREW, PAN SMM4.37-40X12
164 $10371001 1AHTHSY 78— PRESSER BAR LIFTER
65 510372100 NE &2 4 7 E XA RN CUSHION
66 048040342 1|k A£TEL RETAINING RING, E4
67-1 542843001 14T TFaa PRESSER FOOT, A
68 513399001 1) £ & 27357512 SCREW,SM3.57X12
BY 503677001 1|4 4% VWASHER

YAFuama" " OPTION PARTS ”
67-2 542844001 1|# 4T T7v8 PRESSER FOOT, B
67-3 542845001 (N E i g o PRESSER FOOT,C
B7-4 542846001 1|#4TF¥D PRESSER FOOT, D
67-5 S42847001 1|4 TE PRESSERFOOT, E
67-6 158592001 1|#4z PG PRESSER FOOT, G
B7-7 157237001 1|#HFuF PRESSERFOOT, F
67-8 S42848001 1FHT 7l PRESSER FOOT, |
67-10 540214001 1|#4zFracuT PRESSER FOOT, A-CUT
B7-11 549448001 14T FuetL PRESSER FOOT, B-L

<#yVT - > < For Horizontal wiper>
67-9 542849101 1|FHITFTLxA PRESSR FOOT, XA
73 542880001 1[4 x#5330 PRESSER BAR, SIDE
151-B11-204

50



. Fug B4R/ Lower shaft mechanism

31

151-B11-305




E. TERS{#® / Lower shaft mechanism

REF.NO. CODE QY ke 2o NAME OF PARTS R
1 141786001 A S P 3 SHOULDER SCREW, CRANK ROD
2 100090004 1|+v +7.148 NUT, SM7.14
3 014680622 1Pt 2d7a377F3 SET SCREW, SOCKET (CP) 5M4.37
4 152245101 ER AR &y ROCKER GEAR
5 537978251 HERIE S £ SHAFT, R-GEAR
6 181995001 1evra7—7% SET SCREW COLLARASSY
6-1 101706001 2|2 %¥535 SET SCREW, SM6.35-40X5.5
7 014760622 2P+ A xses SET SCREW, SOCKET SM5.95
8 553207001 1|vavors LOWER SHAFT ASSY
9 555213001 1vavoran BUSH
10 014760622 1|7+ r£2¥595 SET SCREW, SOCKET SM5.95
" 152678201 1\nsFIsey ¥y ADJUSTING STUD
12 081003670 1loy » &¥rw3 O RING, PW3
13 549609001 1Y brhF—7 3% SET SCREW COLLAR ASSY
13-1 014770622 2[PFHEA2T6I5THE SET SCREW, SOCKET (CP) 5M56.35
14 555217201 HEESEEE &R SHUTTLE RACE BASE AS5Y
14-1 555216101 HEEE SR SHUTTLE RACE BASE
14-2 502429101 et bFPetT THREAD GUIDE, 5-RACE
14-3 062660412 2 |[F~a318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683101 2{AFhTrUYHFV A SETTING CLAW, S-RACEBODY
14-5 152684101 2lAART UYL SPRING, COMPRESSION
14-6 A028B7001 2|¥#H 32 VWASHER, 3.2
14-7 062660712 2 |[#~T3318-20x7 SCREW, PAN SM3.18-40X7
14-8 509043000 2|7z b FELT
14-9 557965000 2|7 ZEEIXI WICK, 3X3 :L=515
14-10 S57965000 1|7 2 EFIx3 WICK, 3¥3 :L=515
14-11 549685000 1|7 233 WICK, 3X3:L= 100
15 014760622 1|P+ k24595 SET SCREW, SOCKET 5M5.95
16 152678201 1|rewFraney iy ADJUSTING STUD
17 081003670 1o - Frwa O RING, PW3
18 048070342 1k AT7ET RETAININ RING, E7
19 555215001 1|F5 1 2{=HR DRIVER, HR
20 018501422 1|7P+FFHE N F5K14 BOLT, SOCKET M5X14
< For Medium-welght materials
< 311F-0, 326F-0=E%HE > of 311F-0 & 326F-0 >
21 152682101 EE E s SHUTTLE RACE BODY, A
<311F.0, 311F-L, 326F-0 4%, | <For Heavy-weight material & Extra heavy-
EEBH > weight materials 311F-0, 311F-L & 326F-0>
21 152686101 BEE R SHUTTLE RACE BODY, B
< For medium-weight material
< 311F-0, 326F-0F E%h A > of 311F <0 & 326F-0 >
22 515662992 1|+hh=Lanass SHUTTLE HOOK ASSY, LA W/BOX
<311F-0, 311F-L, 326F-0E%, | <For Heavy & Extra heavy-weight
AEHE> materials 311F-0, 311F-L & 326F-0 >
22 559162991 1|FAs~TEgnass SHUTTLE HOOK ASSY, LG W/BOX
23 516290001 == FiO—F —axi98 NEEDLE ROLLER, 4X19.8
< For Extra heavy-weight materials
<31MF-0IENHRE > _ of 311F-0>
24 515903401 1|FEXHF -7 2B BOBBIN CASE ASSY, LB
24-1 516075101 1|r—=R2Fas ke TENSION SPRING, B
24-2 516492101 1|FELF -2 SCREW, BOEBIN CASE SPRING
24-3 515667001 1o Ffig iz SPRING, ANTI-SPIN
151-B11-305

52



E . T B34%/ Lower shaft mechanism

33

151-B11-305



E. T®BS{% / Lower shaft mechanism

REF.NO. CODE QY Baia NAME OF PARTS R
< 311F0, 311F-L, 326F-0 < For Medium & heavy-weight materials

REH, B A F11F-0, 311F-L & 326F-0>

24 559221001 1|FEZr=27 351C BOEBIN CASE ASSY, LC

24-1 548664001 1 =2F3 L 2AN SPRING, AN :TENSION

24-2 516492101 1| HEe =28 SCREW, BOBBIN CASE SPRING

24-3 515667001 1|7 i SPRING, ANTI-SPIN

[ < 311F0, 311F-L, 326F-0 <For Medium & heavy-weight materials
R, EE 311F-0, 311F-L & 326F-0 >

25 515665001 ES=T BOBBIN, LA

< For Extra heavy-weight materials
<311F-0HEHE > of 311F-0>

25 515666001 | 1[#E=18 BOBBIN, LB

27 $55658000 | 1|nwT Tk FELT

28 555214000 1A=ty FELT HOLDER

29 555140001 1|#H— SUPPORT

30 123882001 1[40 % 4037 SHOULDER SCREW, 5M4.37

31 103810002 T|FzHanzFHL WASHER, WANE SPRING

32 025770232 Tes¥HEFidE3s WASHER, PLAIN M 6.35

151-B11-305

54



F . #8:MEE8{% / Lubrication

35

151-B11-350



F. #hMERSR / Lubrication

REF.NO. CODE TY B NAME OF PARTS RVY
1 549992000 T A FHY 7K OIL WINDOW
2 507333001 E Rk FL T g i PIPE, &
3 550558000 1= Fa—7F OILTUBE, L= 180
4 148738000 IEELES WICK, L=335
5 107149001 7z FELT
B 537983001 Ty esasateT WICK SUPPORT
7 DA5401006 | 1|F+~ast32 54010 SCREW, PAN (S/P WASHER) MA4X 10
10 510478000 TRy F&ag27TILb FELT
1" 534986000 1\EzhFa—F OILTUBE, L= 135
12 549982000 1|4 2 & Faxa WICK, 4X4 L =400
13 107149001 2|17k FELT
14 S49959001 1FwEwsadbayyL WICK SUPPORT
15 S1016220 Tl 44T WICK SUPPORT
16 060670612 1|45 2 FI57-20X6 SCREVW, BIND SM3.57-40X6
17 549620000 2IEznFa—F OILTUBE, L= 340
18 549957000 1[4 2 EE4ax4 WICK, 4X4 L =700
19 549622000 1|4 2 & F4x4 WICK, 4X4 L= 130
20 49983000 1| 2 =Eaxa WICK, 4%4 L =800
21 549984000 1ES2 2EE FLAT WICK, L =200
22 104567101 2|7 EEEHHI WICK SUPPORT
24 542827200 1AL FFTIN FELT
25 546405000 1|lF=znFa—F QILTUBE, L= 460
26 557964000 1|9 2 EE4x8 OILTUBE, L= 1200
27 145547001 1|Fz2-FFs TUBE HOLDER
28 110251001 1|ZAFHTaFiizhT SPRING HOOK
29 021670102 1|F% k143357 NUT, 15M3.57
31 555179001 1|oasopahatsT FELT SUPFORT
32 555173000 1|8 do%5a1527Tb}E FELT
33 062680612 1|F~304.27-20%6 SCREW, PAN SM4. 37-40X6
34 509043000 1|7k FELT
35 152948001 1rKypeF OILWINDOW
36 550529000 1|E=nFza-F OILTUBE,L=320
38 550529000 l|lEzFa-F OILTUBE, L=320
39 549624000 1|FznFza-F OILTUBE, L= 260
40 550407001 fla—F#HITHS CORD HOLDER
41 062670612 3|7 0 357-80X6 SCREW, PAN SM3.57-40X6
47 153924001 17k FELT
48 556525000 1|7 ZEEaxa WICK, 4X4 L =940
49 549958000 1149 2 EFaxa WICK, dX4 L =70
50 S43673000 1lg=nFa—7F OILTURBE, L= 240
53 549995001 1la—-FeHThz CORD SUPPORT
54 062670612 1 [+ 0357-20x%6 SCREW, PAN SM3.57-40X6
55 556526000 1|E==NFa-F OILTUBE, L= 260
56 555659000 1|2 :e% WICK, L=300
57 152969001 1a=F#H#IThx CORD SUPPORT
58 062670612 2 |F~3357-9008 SCREVVY, PAN SM3.57-40X6
59 509043000 2|7k FELT
60 108802001 1|9 2 Fax4 WICK, 4X4 L= 250
61 S55180001 1|o8G oy TIILptdI FELT SUPPORT
62 555174000 IFEFEE R ES FELT
63 555479001 1|FF+&F I Z4x8 BOLT, SOCKET (5/P WASHER) MAXE
64 517901000 1|72% WICK, 8X4 L =460
65 113006001 1| Zzhk FELT
66 S57968001 1|#a2dagHT HOLDER, F
67 060681212 1[40 2 Fa37-40K12 SCREW, BIND SM4.37-40X12
6B S59743001 1|Fa=F4+x TUBE HOLDER
69 152969001 2Ia=-FHHIh R CORD SUPPORT
151-B11-350



G . Fuli B / Threading mechanism

I For Extra heavy-weight materials >

2

25-2

37

151-B11-401




G . %@ & Bf% / Threading mechanism

REF.NO. CODE |aTy T NAME OF PARTS G0 |
1 152869001 f|IP—bLAfFEF THREAD GUIDE, ARM
2 062710612 1|F~zare-3246 SCREW, PAN SMA.76-32X6
3 549627001 1P—bAtrhyr THREAD GUIDE, ; ARM
4 060e70612 11 2 Fas7-50%6 SCREW, BIND SM3.57-40X6
5 152870001 1lF—Lsbar THREAD GUIDE, ARM
[ 0B0G70612 1458 2 F357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 1|7—LAbaF THREAD GUIDE, ARM
8 152872001 1|4 rFITLdT TEMNSION BRACKET
9 114294001 U PE-) 0 RING
< chlE4E > < For Medium-weight materials >
10 145519001 VN THREAD TAKE-UP SPRING
<EmaEnE> < For Heavy & extra heavy-weight materials >
10 144588001 1|4 kR UISRE THREADTAKE-_UPSPRIHG, B
T S$12699000 | 1|4 hansiEs TENSION RELEASEPIN
12 116922001 1|1 FFIafD TENSION STUD
13 531032001 1 FFIR L+t TEMSION NUT
T eammE> <For Medium-weight materials > . U
14 104525001 11 pFIaLis SPRING, TENSION ;M
<EHAE > <For Heavy-weight materials >
14 107606001 14 bFIa iz SPRING, TENSION ;H
<{TEWmAE > <For Extra heavy-weight materials >
14 506548001 14 BFIF2AINFRC SPRING, C ; TENSION
5 150805001 | 1|4 rFavo4styT DISC PRESSER, TENSION T
16 145446001 2|1 rFEIT Lt DISC, TENSION
17 100402004 | 1|k X %357 SET SCREW, 5M3.57
18 S10469001 1|P+F 2225095 SET SCREW,SOCKET SM5.95
19 115186001 1eza bFI T idETr TENSION STUD, MAIN
20 100136001 11 rFae+YE NUT, TENSION
<+FE#H FHE> <For Medium & heavy-weight materials >
21 115188001 1\oaq pFIH e SPRING, TENSION
<IFEHA > < For Extra heavy-weight materials >
21 107606001 1l FFaLRE SPRING, TENSION ;H
22 | 145446001 | 2|4 rEamo85 pisc, TENSION ]
23 152889001 I EREE ST THREAD RETAINER
24 082670612 2|0 357-9006 SCREW, PAN SM3.57-40X6
< ch[Eth, BWA > < For Medium & heavy-welight materials
25-1 502438001 1 E TS P F-F1TA THREAD GUIDE, A :N-BAR
<A > <For Extra heavy-weight materials >
25-2 502439001 1) b TF TR THREAD GUIDE, B :N-BAR
6 | 152891101 | 1|nu#mxannd b 7o+1 | THREAD GUIDE, N-BARBUSH
27 152881001 Tzl 1214 = MNEEDLE COOLER ASSY
28 014760632 117+ A 2 595-28X6 SETSCREW, SOCKET (CFSMS5.95X6
29 152883000 1{7 T 8X155 FELT, 8X15.5
30 152884001 T1ZT&ELA1 8 THREAD GUIDE, N-COOLER
N 062670412 1|+ ~3357-a0%4 SCREW, PAN SM3.57-40X4
33 512441001 1|Fayinzoz¥iz WASHER
151-B11-40



H . #%#E9{%/ Bobbin winder mechanism

g g g

151-B11-402
39



H . %%&M% / Bobbin winder mechanism

REF.NO CODE QTY B NAME OF PARTS R
1-1 537991109 1w rs TOP COVER
1-2 537992100 IEAS L XA BOBBIN WINDER ARM
1-2 537993000 IEETAE SPRING, PLATE
1-4 048100142 MHrarwoancw RETAINING RING, EXTERNAL C10
1-5 537994001 11 reevass STUD, B-WINDER CLAW
1-6 37995101 1|FEwa+T BOBEIN PRESSER
1-7 100402004 IRy SET SCREW, 5M3.57
1-8 537996001 IERSESF, CLAW, B-WINDER
1-9 014680622 17+ kst 28379 F5 SET SCREW, SOCKET {CP} SM4.37
1-10 048050342 1{~ % 7ES RETAINING RING, ES
1-11 537997001 11 bvxvs SHAFT, B-WINDER
1-12 154528001 IERE LT NI WHEEL, B-WINDER
1-13 120448001 EFY RUBBERRING
1-14 120990001 2Py e LA F Va7 SET SCREW, (CP)SM4.37-40X8
1-15 510174000 IE=VEELE DUST GUARD PLATE
1-16 537998001 e reenFnz SPRING
1-17 157968001 I ES- KMIFE
1-18 062680512 1|+~ 4372005 SCREW, PAN S\M4.37-40X5
1-19 159574101 UEREELFT ) TENSIONSTUD
1-20 100136001 HEA =L PR NUT, TENSION
1-21 144110001 Tl le—tf LFI s iy TEMNSION ADJUSTING SPRING
1-22 145446001 2t rFasrers DISC, TENSION
1-23 144105000 HFIToixgI¥H2 FLANGE WASHER, T-SPRING
1-24 021680202 1+ b2ie2a37 NUT, 2 5M4.37
1-25 141590001 ER ST T THREADING BAR, U
1-26 100022004 2|+ L5485 MUT, SM5.95
1-27 025680232 TeswWHLFI M7 V/ASHER, PLAIN MM 4.37
2 062681212 2|+~ a437-00%12 SCREW, PAN 5M4,37-40X1 2
3 062680612 1|+ <34.37-80%6 SCREW, PAN SMA.37-40X6
4 025680232 Bles¥HrFaraa7 WASHER, PLAIN I 4.37
151-B11-402

60



J . %41V B8{& / Thread irimmer mechanism

151-B11-403




J. #%Y)V B{R / Thread trimmer mechanism

REF.NO. CODE QY Erdd NAME OF PARTS Rl

1 S496292M01 1|4 % UAL THREAD TRIMIMER CAM
2 014770632 2|74 K 2 635-20K6 SETSCREW, SOCKET(CP) SMB.35X6
3 38002201 IPAVE N AT SETTING PLATE, SOLENOID
5 0B0RE1212 2| L FA3T7-40%12 SCREW, BIND SMA.37-40X12
6 154599000 vl TSy ST CUSHION, SOLENOID
7 50265200 1|1¥F#Hz WASHER
8 5238360 1|V s TR L4 3 SOLENOID LEVER ASSY
&-1 502654001 1YL TFLi= SOLENOID LEVER
8-2 014680622 1|FPFrARTaITIHE SET SCREW, SOCKET {CP) 5M4.,37
9 53800320 1% Fry Ledt—g 2L i PUSHING LEVER, D-LEVER
10 549645001 1|+ -3 7076 SHOULDER SCREWW, SM4&.76
1 538004002 1| Ey =2 k2% ... E282 |DRIVING LEVERSTOPPER, H=0.3 ...... Mark2
1 538004003 1% By ledi— R s 283 |DRIVING LEVERSTOPPER, H=06 ...... Mark3
1 538004004 1o Falri—Z pYse... =4 |DRIVING LEVERSTOFPPER, H=045 .... Marka
12 018681022 2P FE N AT BOLT, SOCKET SMA.37X10
13 148847001 2| A= WASHER, PLAIN 4,76
14 159905001 HLEEEEEPE-VE Y ADJUSTING SCREWY
15 105812003 1|#v k704 NUT, 5M7.94
16 549644001 17 FoLi=—Fotguy GUIDE SHAFT
17 231071001 14 #08%15 BUSH, BX15
18 532235001 HEFE & =3¢ SPRING, COMPRESSION
19 048070342 1| A2E7 RETAININ RING, E7
20 153596001 1|¥#Hz WASHER
21 154596000 1|4 ke VAHLlLI—2vi.T CUSHION
22 549646001 1|4 k2 UTFESLHN=0 % TR-DRIVING LEVER AS5Y
221 549647001 1|4 k& Us EmLi— TR-DRIVING LEVER
22-2 153597001 1o pEHFHS = RETAINER COLLAR, L-THREAD
22-3 530033001 1|4 2% 5357 SHOULDER SCREW,5M3.57
22-4 148813001 2|¥Hx WASHER
22-5 106129001 1|+ 357 NUT, SM3.57
22-6 028350242 Tl 225 WASHER, SPRING 2-3.5
23 014770632 1|7 % #H = 625-2006 SET SCREW, SOCKET(CF) S\MB.35X6
24 502354001 22 TUXFHL2VE SHOULDER SCREVW, B
25 100022005 2|V k505 NUT, SM5.85
26 S55177001 1[4 re YR Fso 3 THREAD TRIMMER ROD ASSY, S
26-1 555178001 17 FEUOYES THREAD TRIMMER ROD
26-2 141492001 2mTuEFaz JOINT ASSY
26-3 100022005 2|+ Y595 NUT, SM5.95
29 549650001 T4 k& ULri= THREAD TRIMMER LEVER
30 10195001 14 & ULst=3i0 SHAFT, TR-TRIMMER LEVER
31 110367001 117 #Hz WASHER, PLAIN SPECIAL 8
32 048060342 1| £7E6 RETAINING RING, EB
33 014760622 1|\P+E A3 7595 SET SCREW, SOCKET SM5.95
34 538011001 T4 FEUEFLIR SPRING, EXTENSION
35 549651001 1{Hxhsy SPRING HOOK
36 110233001 1|#>% 476 SHOULDER SCREW, 5SM4.76
37 110161004 1+ ka6 NUT, 5M4.76
38 549994001 2% Hra78 WASHER, PLAIN 4.76
4} 542856001 1|l ii=7 CONNECTING ROD LEVER ASSY
a1 510202101 LN [P BRI P AL LEVER SHAFT
42 121007001 1| Faevye 425837 SETSCREW,5M4.37

<311F-0, 311F-LE > <For 311F-0 & 311F-L> |
43 510203201 R - NEEDLE PLATE

<326F-08 > <For 326F-0>
43 $11438101 | 1|nurs NEEDLE PLATE
151-B11-403

62



J . FUUE§E: / Thread trimmer mechanism

151-B11-403
33




1. %4 B{%/ Thread trimmer mechanism

REF.NO. CODE QTyY Eiedo NAME OF PARTS RM
a4 S10204101 1 bHE VLR THREAD TRIMMER COMMECTING ROD
45-3 549988001 1|« Eoanneg 2 MOVAEBLE KNIFE ASSY, N
46 510208001 1|4 Eonhef ... ... t=04 |SPACER, MOVABLEKNIFET=0.4 ....... t=0.4
46 510208002 11 ESnh=d ... t=05 |SPACER, MOVABLEKNIFET=05 ....... t=0.5
46 510208003 T EInh-Y . t=0.6 |SPACER, MOVABLEKNIFET=0.6 ....... t=0.6
46 510208000 1|1 Eanhed ... cere  t=03 |SPACER, MOVABLEKNIFET=0.3 ....... t=0.3
47 S00705001 1lrEINHS = COLLAR, M-KNIFE
48 510209101 1|3 x5 737 SCREW, 5M4.37
49-1 s10210201 = FIXED KNIFE
1] 111140002 2|3 x3 238 SCREW, 5N2.38
51 100032004 2|55 437 SCREW, FLAT SM4.37-40X8
52 S11244001 2|2 3037 SCREW, 5M4.37
<BWHE> < For Heavy-weght materals >
53-3 510212101 1N UFFTRE i @26 |[NEEDLEHOLEPLATE, E .oovvvneivnnnnnnnns a6
< ch[EE > < For Medium-weght materals>
53-5 S10213001 1A UPFLHE e @22 |(NEEDLEHOLEPLATE, F oeviiiiiiiaeeenns @2.2
< {EHhE > < For Extra heavy-weght materals >
53-9 534348001 1 UFHFCEM e oa0 [NEEDLEHOLEPLATE, M ...ocnievniinnns =a.0
54 100360003 2|54 <7238 SCREW, FLAT SM2.38
55 228475000 2|4 i |9 980 FASTEMNING BAND, 1.9X80
YA7yaLuHa"Y " OPTION PARTS
45-1 510205001 R E - AT MOVABLE KNIFE ASSY
45-2 540934101 B - FATE- MOWVABLE KNIFE ASSY, L
< i TS < For Kevler thread>
45-4 531612001 1l EanFI3gaga s MOVABLE KNIFE ASSY, HIMATERIAL
49.2 530128001 1lassnFanras FIXED KNIFE, HARD MATERIAL
53-1 S102711001 TMIFFIRA el 1.6 (NEEDLEHOLEPLATE, A .. .vvviarnininnin 1.6
53-2 S29997001 1IMUFFF 2D e 226 (NEEDLEHOLEPLATE, D ...coovvieiianennen 228
53-4 530925001 1A UFFTHED coivninas 3.4 |[NEEDLE HOLEPLATE, ED ..covvviviinnnnn o3.4
53-6 530926001 MWAUFFTED ......... 522 |NEEDLEHOLEPLATE, FD .. iivovviiiiinins @2.2
53.7 £30450001 T FFLAH e =26 |(NEEDLEHOLEPLATE, H .. cooeveen it &2.6
53-8 525127001 TP FTHL e 233 |NEEDLEHOLE PLATE, L ..cciiiivarinnnaes 3.3
5310 549980001 Tl T+ R ... @22 |NEEDLE HOLE PLATE, FM ..oviiiiiiiiinnis @a.2
53-11 540217001 GV EEEE-FE- -0 233 |NEEDLEHOLEPLATE, 2 .iccevviiinieennns 22.3
53-12 551449001 T UFFARAF ..., @16 | NEEDLE HOLE PLATE, A-F ................. @1.6

151-B11-403



K . ih- B3R / Thread wiper mechanism

35

151-B11-408



K. %3, F{®/Thread wiper mechanism

REF.NO. CODE aTY Ewd o MNAME OF PARTS
1 541206001 1|4 FSA% SPRING, T-WIPER
2 541205001 T|es¥#HE WASHER, PLAIN
3 525456001 2|FS v E. PLUNGER PIN
5 55149100 1 FNASASOLE U Y12 BRACKET, SOLENOD
[ 018681022 2|F#FE ka3 BOLT, SOCKET SM4.37X10
7 100645003 2| VWASHER
8 S55150000 T FrsTsoLhii— SOL. COVER
9 $55151000 3+ FSZ04ME SCREW, TRUSS MaX6
10 555133000 T R FAS0LAMA=T 3 LID, S-COVER
1 S38059000 1|4 a4 L NGTeE RUBBER CAP, NG79F
14 525456001 1| S i e PLUNGER PIN
15 542858001 IERTAYE 2 B THREAD WIPER CONMECTING ROD
16 S102171M1 1A bS58 THREAD WIPER CRAMNK ASSY
17 110735001 1| #H% WASHER
18 048030342 T FATES RETAINING RING, E3
19 025750132 1S HRrLa%55s6 WASHER, PLAIN S 5.56
20 s10470101 17 15— WIPER
21 146288001 1A kst i85 — COLLAR, T-WIPER STUD
22 060680512 11464 2 F237-20X5 SCREW, BIND 5M4.37-40X5
23 048040342 1|+ £7E4 RETAINING RING, E4
24 555148002 I ERATE AT s ) SUPPORT, TWIPERSTUD
25 018680522 2|FHFE N aITNS BOLT, SOCKET sSM4.37X5
26 S02677001 1|evra5— SET SCREW COLLAR
27 144458001 1|7FaTUx b AZY3IET SET SCREW, 5MV13.57-40X4.5
28 S02678001 1T aii=tizg SPRING

<@ HTTIH-E> < For Horizontal wiper>

29 £42859001 1|4 kS LB Ta4 3 T-WIPER CONNECTING ROD ASSY
30 542864101 1|71 ri—hFoz WIPER ARM ASSY
3 156206001 1|71 —nA THREAD WIPER, A
32 513385001 1|3 2% 23,5760 SCREW, 5M3.57-40X10 .
33 0147605632 1|7+ % 595-28%6 SET SCREW, SOCKET (CP)SM5.95X6
34 521875001 1|4 #% WASHER
35 512668001 1l#5- COLLAR
36 021670202 1|#+% k292357 NUT, 253,57
37 100653001 114455318 SHOULDER SCREW, 5M3.18
38 021660102 1% k132318 NUT, 15M3.18
39 159111001 e sWFFPed1ris SPRING, EXTEMNSION

151-B11-405




L . %% A B{% / Thread nipper mechanism

24
4

151-B11-4086
3T



L. %% A B3{% / Thread nipper mechanism

REF.NO. CODE oTY Eled o NAME OF PARTS rivf
1 510219001 L P o S P o SETTING PLATE, SOLENOID
2 542446001 2|FFENFFF ZEXK14 BOLT, SOCKET (S/P WASHER)MIEX 14
7 S10221001 1|?1+4HT WIRE SUPPORT
8 018060822 1|FF+HI-exe BOLT, SOCKET MGX8
9 542868001 1|#H4TFFra2r¥ 72 WIRE ASSY, W-CLAMP LIFTER
10 154607101 2T hINADS Y —FHFID WIRE HOLDER, D
1 062670612 A& |F~357-40%6 SCREW, PAN SM3.57-40X6
12 S42870201 11 P2t FS 459 | TEMNSION RELEASE BRACKET
13 062771012 1|3~ 635-20%10 SCREW, PAN SMB_35-40X10
14 S42871201 1AHTFLPFLA—F5 WORK CLAMP LIFTER LEVER ASSY
15 109763002 kS WASHER
16 542873101 1 bansLrni— LEVER, T-RELEASE
17 510229101 T4 ri—rt SPRING
18 048040342 3|+ % TEs RETAINING RING, E4
19 555137001 MNa-rVEFLHE SPRIING, EXTEMNSION 8.6X30.2
20 S55108001 Mt ransovEes TENSION RELEASE ROD ASSY, SF
20-1 555109001 B EY =" TENSION RELEASE ROD
20-2 141492001 HEESFE T 5 JOINT ASSY
20-3 100022005 1|+ Fses NUT, SM5,85
21 145478101 1|5 = % 7476 SHOULDER SCREW, SOCKET SM4.76
22 502354001 TeEvYHFHd-F¥B SHOULDER SCREWY, B
23 100022005 1|4+ 595 NUT, SM5.95
24 549653001 T P2 ATFEYLIt=FE T-RELEASE DRIVING LEVER ASSY
24-1 40654001 1 bants ey L= TENSION RELEASE DRIVING LEVER
24-2 153597001 Tk A bHiERAT— RETAINER COLLAR, L-THREAD
24-3 530033001 1|4 > %357 SHOULDER SCREWW, SM3.57
24-4 $49655001 1|h5- COLLAR
24-5 106129002 1|+ 357 NUT, SM3.57
24-6 028350242 T/ &x¥H7235 WASHER, SPRIMNG 2-3.5
25 549656001 b2l Lsi—0 TENSIOM RELEASE LEVER, U
26 S49657001 (| XA YL ST WAL STOPPER, U
27 519748001 T FaesSa2a9 30 CUSHION
28 062680812 2|+ ~Ta37-00%8 SCREW, PAN SM4.37-40X8
33 510230000 AT FFL=— LIFTER LEVER, P-BAR
34 018501422 T|F+H k514 BOLT, SOCKET M5X14
35 510231001 13 A R FLANGED SHAFT, 5.5
36 014680622 T|FhrAXT437THE SET SCREW, SOCKET {CP) sM4.37
37 017822212 1|80 -7 aax22 BOLT, SM7.94X322
38 106147002 1|Fv 704 NUT, 5M7.94
39 510232001 15 —Fidsrx CABLE SUPPORT
A0 062760812 1|9 A 3595-2848 SCREW, PAN SME.95-28X8
41 555199001 1|4 P2 AELL TENSION RELEASE PIN, L
42 140647101 1|3—Ka+#x CORD HOLDER
43 062670612 1 |-~ 357-40K6 SCREW, PAN SM3.57-40X6
151-B11-406

68



M1 . 5E 0 BEE (B11F-0, 311F-LEBA 79 286 ) /
Thread take-up mechanism (Option parts of 311F-0 & 311F-L}

M2 . HEr U B8R (326F-0RA 7L 3 > 8m) /
Thread take-up mechanism (Option parts of 326F-0)

151-B26-408




M1 . RELY B8R (311F-0,311F-LAF 73 3 - 885/

Thread take-up mechanism (Option parts of 311F-0 & 311F-L)

REF.NC. CODE OTY Eied o NAME OF PARTS R

1 553181001 PR FEE P NE S & - SETTING PLATE ASSY, SOL.
1-1 555183000 1|3 v o pxaxz PIN, DOWEL :BX4X12

1-2 004063014 1|+ 7 36x30 SCREW, FLAT ME&X30

1-3 021060106 TMiz+vtEe HNUT, T MG

2 062710812 2|#F~0476-32%8 SCREW, PAN SM4.76-32X8
3 549660101 T kB si= LEVER

d 107321003 20 xTVATE SHOULDER SCREW, 5M4.76
5 £19748001 SR R L CUSHION

6 047401442 TR F U =7 E-awa PIN, DOWEL :AW4

7 549661001 bt rugEs SOLENQID JOINT

8 501998001 2IF eI Y& A FEFIET SET SCREW, 5M3.57-40K6

9 110251001 EFE S #4-E S T SPRING HOOK

10 021670102 1#% k152357 NUT, 1 5M3.57

11 534883001 LR A RAT SPRING, EXTEMNSION

12 519748001 1y o599y a3 CUSHION

13 549663001 1|#% k357 WNUT, SM3.57

14 062671012 1|#42357-40%10 SCREW, PAN SM3.57-40X10
15 028350242 i Hr235 WASHER, SPRING 2-3.5

16 025350332 1|esFHrd 135 WASHER, PLAINL 2.5

17 555111001 IR E N S AT CRANK, T/TAKE-UPLEVER
18 155559001 1|esFHa WASHER, PLAIN

19 048040342 1{F #7Ea RETAINING RING, E4

20 549664000 IR VAR S it COVER, T/TAKE-UP SOLENOID
21 062670612 2|~ 3 357-40%6 SCREW, PAN SM3_57-40X6
22 520878000 | 1|d4e>53 RUBBER CAP, 5.3
151-B11-408
M2 . 2E ) B8R (326F-0B# 7 a - &B&) /

Thread take-up mechanism (Option parts of 326F-0) »
REF.NQ. CODE QTY Eiif NAME OF PARTS RV

1 556531001 1|2 Fed Y irg & SETTING PLATE

2 062710812 2 [F0476-32X8 SCREVV, PAN SM4.76-32X8
3 S50052000 1|Feibl)edi i PIN CYINDER ASSY

3-1 S50048000 1|Ewi )& PIN CYLINDER

3-2 523660000 1[AF—Fax=rO-= SPEED CONTROLLER

3-3 512150000 1| — A T VR WM-5HL-8 TUBE ELROW, M-5HL-4

4 556532001 1AW= FSH5YE STOPPER BRACKET

5 550051000 1|+ Fn2 NUT, W12

6 550050000 172z +ryan KMUCKLE

7 550049000 1MNrszadvrEs PIN

8 532259001 1|FLFresgqesy b PRE-TENSION NUT

g 018401636 1|P+£0Faxis BOLT, SOCKET M4X16

10 55653311 1T ERYLA=- THREAD TAKE-UP SPRING
11 107321003 2| nvaTe SHOULDER SCREW, 5M4. 76
12 520878000 T|Fats53 RUBBERCAP, 5.3
151-B26-408

70



N.3» kO—Jbikw & ZB8{% / Control box mechanism

151-811-602
71



N.3d> kA—JLE v 7 ZAE1&/ Control box mechanism

REF.MNO. CODE oTY = NAWME OF PARTS Y |

1 SE6154101 MBSV X CONTROL BOX ASSY

1-1 543170109 1|FehdEuy POWERSUPPLY BOX

1-2 S43171009 ETAFENIET L F- SETTING PLATE :PCB

1-3 S43172000 BNk BOX COVER

1-4 538094100 2lpcrPrE-243 DC-FAN MOTOR ASSY

1-5 0A5403006 6|+ Aot S ax30DE SCREW, PAN (S/P WASHER) M4X30
1-6 0A5400806 1|+ #+~#% 24xa808 SCREW, PAN (S/P WASHER) M4X8
1-7 0ASAD1 006 IF~arizeSa00 SCREW, PAN (S/P WASHER) M4X10
1-8 542260000 7Y rsWa— 4387 3 FOOT SWITCH HARMESS ASSY, 434
1-10 538107100 1l E3FeFra—F POWERSUPPLY HARMNESS, CONTROL
1-11 538108000 1ME—%FFea—F POWERSUPPLY HARMESS, MOTOR
1-12 538109100 1= FeFea=-F POWERSUPPLY HARMNESS, H-P
1-13 538110000 1iPERT — F POWER HARMESS

1-15 543186000 117 & 2BUBETE BUSH, BUGBTE

1-16 S00554000 | 18| K= F&Ns SUPPORT, BN5

1-17 31760000 1|Cks# 5 w7261 CORD CLAMP, 26-L

1-18 S43275000 7|3=F 737 Ws2Ns CORD CLAMP, W52N5

1-19 S$43276000 1|a—F &% »7wWsans CORD CLAMP, WS3NS

1-20 S43277000 13— E %57 wsans CORD CLAMP, WS4NS

1-21 008400604 | 12|+ F5 AD4%6 SCREW, TRUSS M4X6

1-22 543309000 HIE Sr kst FRAGMEMNT PROTECTOR NET

1-23 53705900 1|PEw—% LABEL, PE

1-24 5370600M 1|lP—mv—2 LABEL, GROUNDING

1-26 534413000 2| A== SPACER

1-27 543318000 2|7 32 FLwWas2 5w CLAMP, LVWES 2.5W

1-28 549939001 1| Fedfdm-a: POWERSUPPLY PCB ASSY

1-281 543177000 1|IcMAZE30 IC :MA3B30

1-28-2 543184000 2 |PHAF FPC923 PHOTO COUPLER :PC923

i-28-3 549586000 2 |MOSFET25K 1941 TRANSISTOR, FET :25K1941

1-28-4 547668000 1|53IDPASDSCE DIODE, AR :PAS0SCE

1-28-5 538203000 1|sBDYGR02C04R DIODE Y Ga022C04R

1-28-6 538201000 2|7TU 2 2140471 VARISTOR :\V14DaT1

1-28-7 232384001 1|57 7 /iDsARE2MA SURGE ABSOREER, ;DSA3E2MA
1-28-8 549071000 1 |DERD25XBED DIODE BRIDGE :25XB&0

1-28-9 538205000 1|5 02508182 CAPACITOR, ALUM-ELEC :250B182
1-28-10 538206000 1|FCe3p272 CAPACITOR, ALUM-ELEC :63B272
1-28-11 543175000 1| k52 ZETS54AA159 TRANSFORMER :544A159

1-28-12 543176000 1|52 ZETS35AD199 TRANSFORMER :35AD199

1-28-13 S43181000 1|3 J-ETS40ADZEIAC COIL :49AD2BOAC

1-28-14 538208000 1 |RYIW1AFSNDCSY RELAY :N1AFSN/DC 5Y

1-28-15 153242000 | == e Y FUSE, 6A

1-28-16 S08030000 1|z —xsar FUSE, 5A :FB

1-28-17 S48580000 1 |GrUsETARE FLUSE, 7A :FB

1-28-18 0A4301005 B+ F~HF Y 201004 SCREW, PAN {S/P WASHER) M3X10
1-28-19 543183000 1|PCBE1A—F HARMESS, PCB :E1

1-28-20 S43 187000 1|pCBEZO=F HARNESS, PCB :E2

1-28-21 549472000 1|#=2% 246022 THERMISTOR :6D-22

1-29 S38093000 EE L HOLDER PLATE

1-30 0AE401206 2|+ FAYE 1208 SCREW, PAN (S/P WASHER) M4X12
1-31 0214002086 223y 4 NUT, 2 M4
151-B11-502

L RMBICH ARV T LW IEE 2 TENEEE T, EEEDEEAS A —R Aokt FEE2TEVET,
17 When ardering parts which have an asterisk (3) in the RM column, these parts will be supplied 25 a set together with other necessary parts
such as circuit boards.

1¥ Bel Bestellundg von Teille mit einem Asterrikus () aus der Kolonne RM werden diesa Teile als Saatz, zusammean mit anderen notwendigen

tilen, wie Schaltplatiman galiefart.

77 51 "an commande des piéces désignées par un astérisque (¥} dans la colonna RIM, ces pidces seront fournies en jeu avec les autres pidces

nécessairgs telles que des plaguettes.
#r Al ordenar partes que tienen un asterisco () en la columna RM, éstas parbes serén sUministradas como Un juego junts con otras partes

necesarias como los tabléeros de circurtos.,

72



N.Z» hO— K v % ZAEHR / Control box mechanism

REF.MO. CODE oTY B MNAME OF PARTS IRM
<=48200V, 220VE > <For "3-phase 200V - 220V AC" >
2-1 538112001 1|FoFosnwrza P-SUPPLY SWITCH ASSY, A
<HE100VE > <For Japan only>
2-2 S38114000 1|FoF-sWs ip
<=4H380VH > < For "3-phase 380V AC" >
2-3 538117000 1|Frffesws ic POWER SUPPLY SWITCH .ASSY, C
< HAR220VE > < For "1-phase 220V AC" >
2-4 S47592000 1| Fefesnsy in P-SUPPLY SWITCH ASSY, D
<=1E400VE > <For “3-phase 400V AC" >
2-5 538120000 1|FwHFNa—FE POWWER SUPPLY HARMESS, E:IN
< BE230VAE > <For “1-phase 230V AC" >
2-6 543188000 1{F=4#2INa— EF POWER SUPPLY HARMESS, F:IN
< BETT0V, 240VE > <For"1-phase 110V & 240V AC" >
2-7 547554000 1|Fereswr i P-SUPPLY SWITCH ASSY, G
<200V, 220VE > < For "200V & 220V AC" >
3-1 538123000 1acnaxy2v 3 AC CONNECTOR ASSY, IN
<100V, 1M1O0VE > < For “ 100V & 110V AC">
3-2 543369000 T|newd s b3 ABY 2 CONVERSION TRANSFORMER ASSY, B
<240V, 380V, 400V > < For “240V, 380V & 400V AC" >
3-3 543370000 TAvhe bTLACTE CONVERSION TRANSFORMER ASSY, C
<HE230VAE > <For " 1-phase 230V AC" >
34 543201000 1|aciva— FF AC HARNESS, F:IN
4 555476002 Q| FFENEFT ZEX12 BOLT, SOCKET (S/P WASHER)MBX 12
7 228475000 1 o 47 51 e K1 980 FASTENING BAND, 1.9X80
10 553889000 1|FROME T ¥4 X PROM ASSY, CONTROL
10-1 UAAB1T000 1| MOSLSI27C2001 EPROM;:27C2001
11 553890000 TIPROME—F 73 PROM ASSY, MOTOR
11-1 85274000 TILEIMEMZTCTI0TKIS LSI: MSM27CI01K1S
20 538352101 2IFefESAlahay LABEL, ELEC. SHOCK 4 LANG.
21 538353101 2|FF ST LABEL, ELEC. SHOCK JPN.
32 S08030000 1{GE == Z54F0 FUSE, 5A :FB
33 153242000 B = 7Y FUSE, BA
34 S48580000 1 |GFUSETAFE FUSE, 7A :FB
i e ETPSRIS 1 - N " OPTION PARTS "
A0 540635001 1|27 4 2a30849 2 MNOISE FILTER ASSY, 430E
40-1 S40616001 NI XZANFEMCT 3 MOISE FILTER ASSY, EMC
40-2 540624000 PR - P AR5 ¥ Y MOISE FILTER HARMESS, A
41 044400605 4| + F AT E aNEDA SCREW, PAN (S/PWASHER) M4X6
42 542653000 1|2 PTEC-23-11-14 CORE :TFC-23-11-14

w7 R s pf i T B8R E JELFAa T & AERLELEREY —H oty bPEE-TENET.
7 When ordering partswhich have an asterisk (3£} in the RM column, thess partswill be supplied as a set together with other necessary parts

surch as crcuit

boards.

151-B11-502

¥r Bef Bestellung von Telle mit einem Asterrikus (3 }aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schalplatimen geliefart.

T Sil'oncommande des pléces désignées par un astérisgue (3) dans la colonne RM, ces pigces seront fournies en jeu avec les autres pidces
nécestalres telles que des plaquattes.

Tr Al ordenar partes gue thenen un asterisco (5 en la columna RIM, estes partes serdn suministradas como un juego junts con otras partes
necesarias como los tableros de circuitos.

73



N.3X> kA—JLEKy 27 AR/ Control box mechanism

REF.NO. CODE QTY Erad NAME OF PARTS R

TET s Bg" “ OPTION PARTS "

42 542653000 1|3 PrRC-23-11-14 CORE :TFC-23-11-14

43 149809000 & 597L BEAD BAND, L =200

44 540621000 1 |EMIT 7 ESD-5R-15 EMI CORE, ESD-5R-15

45 540622000 1 |Eptia 7 ESD-5R-25 EMI1 CORE, ESD-5R-25

46 540764000 7|2 7TeCas-1542 CORE ! TFC25-15-12

47 542653000 1|3 FTFC-23-11-14 CORE :TFC-23-11-14

48 149809000 BlasrswaL BEAD BAND, L =200

49 540623000 1{EMIT P TR-20-27 EMTCORE, TR-40-27

50 0A5401605 1|+~ 2 416DB SCREW, PAN (S/P WASHER) M4X16

51 025040236 1|eSHHzFIIL WASHER, PLAINM 4

52 0214001086 1|+w k1224 NUT, 1 M4
"HREmE " “ For supply parts *
< =f200V, 220VE > < For "3-phase 200V - 220V AC" >

H-1 556241101 Tl 202 sz POER SUPPLY BOX SET, A1 ®
< Hi#E220VE > <For "1-phase 220V AC" >

H-2 556242101 ML B B B e B NV POWVWWVER SUPPLY BOX SET, A2 #
< H$E100VE > < For Japanonly >

H-3 556243101 I B - B B KR - "
<HEBENOVE > <For “1-PHASE 110V AC" >

H-4 SE6244101 T|lFEweraa=Hhy e POWERSUPPLY BOX SET, B2 .
< =#E330VA > <For "3-phase 380V AC" >

H-5 556246101 1| r ARy 202 POWERSUPPLY BOX SET, C2 3
< {5 240VE > <For "1-phase 240V AC" >

H-6 556247101 T|HEvrrRa-RY 7 I3 POWER SUPPLY BOX SET, C3 we
< =$5400VE > <For “3-phase 400V AC" >

H-7 556248101 T|lFw o A22#m7 2E POWVER SUPPLY BOX SET, 4 £
<ifH230VA > <For "1-phase 230V AC" >

H-8 556249101 Y7 A=K7 EF POVER SUPPLY BOX SET, F #

151-B11-502

S RMEB AW TV IS ESENESsE T, SRS UERERS—F Aoy FEETEYET,
7 When ordering parts which have an asterisk (3#)in the RM column, these parts will be supplied as a set together with other necessery parts
such as drcuit boards,

+r Bai Bestellung von Teile mit sinem Asterrikus (2) aus der Kolonne RM werden diese Telle als Saatz, 2usammen mit anderen notwendigen

tilen, wie Schaitplatimen geliefert,

7 51 'on commande des piéces désignées par un astérisque ¥} dans la colonne RM, ces pidces seront fournies en jeu avec les autres pidces
nécassaires telles gue des plaguettes,
7 Al ordenar partes gue tienen un asterisco {¥) en la columna RM, estas partes serdn suministradas como un juego junto con ofras partes

necesarias como los tableros de crcuitos.

74



P . ZH B8/ Air pressure mechanism

151-B11-574

"#ATa B
[/ OPTION PARTS "

75




P. Z[EBER / Air pressure mechanism

REF.NO. CODE aTY Eiid g NAME OF PARTS R}
<3N T w8 LA > | <For with-out compressor>
1-1 S43678109 1|FowrinFias 3 SOLENQID VALVE ASSY, 24
1-1-1 531551209 THF R Yira23 SETTING PLATE, 2-3:VALVE
1-1-2 509318101 f=FdL-% INTEGRATER
1-1-3 S40628000 1|# =i 714 BALL VALVE, 1/4
1-1-4 509228000 1| =N MNIPPLE, 1/4X1/8
1-1-5 S43679101 1|FosrnFagz SOLENOID VALVE ASSY, 2
1-1-5-1 543680001 1 Z7w=Frss AIRMAMNIFOLD ASSY
1-1-5-1-1 543684001 1\ ZFezHILE AR MANIFOLD
1-1-5-1-2 542683001 HFwwrLGF SOLENOID VALVE
1-1-5-1-3 s18415101 4l =7 2= 3 0Q4M5 HALF UNION, Q45
1-1-5-2 543682100 |/ hin—5axesz VALVE HARMESS ASSY, X2
1-1-5-2-1 512404000 2|PasHATozs s VALVE CONMECTOR
1-1-6 0623025086 2|F~a3%25 SCREWW, PAN M3X25
1-1-7 028030242 2| HFH323 WASHER, SPRING 2-3
1-1-8 025030232 e FHEFaT: WASHER, PLAIN M 3
1-1-9 540629000 b PRSP PR J BARREL NIPPLE
1-1-10 S22880000 2TF-—v75— AIRMUFFLER
1-1-11 S43686000 1ETT I 14 ELBOW,PT 1/4
<L LT Ly — A > | <For with compressor>
1-2 543694109 1|Fevrndpes SOLENOQID VALVE ASSY, 2B
1-2-1 531551209 s U123 SETTING PLATE, 2-3 :\VALVE
1-2-2 00318101 IE P r-AWE - INTEGRATER
1-2-3 529710000 1|A%7 % —61/8 CONMECTOR, 6-1/4
1-2-4 509228000 41 =vFn MIPPLE, 1/4X1/8
1-2-5 543670101 1Fosmndze: SOLENOID VALVE ASSY, 2
1-2-5-1 543680001 N e = Y AR MANIFOLD ASSY
1-2-5-1-1 543684001 HZPvoHkILE AlIR MANIFOLD
1-2-5-1-2 543683001 2|Fwrnd SOLENOID VALVE
1-2-5-1-3 S18415101 4| =T 2= F - QAM5 HALF UNION, Q405
1-2-5-2 S43682100 TpsnFn—52xay s VALVE HARMNESS ASSY, X2
1-2-5-2-1 512404000 ZlooMruFases VALVE CONNECTOR
1-2-6 062302506 2|+ ~3%25 SCREW, PAN M3X25
1-2-7 028030242 2izeHzaa WASHER, SPRING 2-3
1-2-8 025030232 2leSHHEFaD3 WASHER, PLAIN M 3
1-2-9 S23REO000 2T F—775- AR MIUFFLER
2 052501205 2F~arzessn: SCREWW, PAN (S/P WASHER) M5X12
5 021500108 213t ks NUT, 1 M5
G 149796001 1|Tak—ahrsrk AIR HOSE, W/CONNECTOR
8-1 S43687001 1|#+=r0>Fa2—Fr AIRTUEBE, AR-1A L= 1450
82 S43R87002 1|+10>F21-Fr AIRTUBE, AR-1B L= 1450
9-1 543688001 1l+f0xFa—-F1L AIRTUBE, AR-2A L=1350
9-2 543688002 1|l1R>373—71 AIRTUBE, AR-2B L= 1350
< 31M1F-0f > <For 311F-0>
10 512212000 1|20 SIL 2505 SPIRAL, 2905
<31MFLE > <For 311F-L>
10 559695000 1|24 FJL3505 SPIRAL, 3505
< 326F-0f > < For 326F-0>
10 559696000 1|= %7 ZJL2308 SPIRAL, 2305
11 S43278000 larFLyt=n=-32 COMPRESSOR HARMNESS
<100VE > < For 100V AC>
12 S05670002 Tz Lydazyt COMPRESSOR UNIT, 100V AC
<200VE > <For 200V AC>
12 509393002 a7 Lryyaz=vi COMPRESSOR UNIT, 200V AC
151-B11-514

76



P . 22[E B3R/ Air pressure mechanism

/ OPTION PARTS *
26

151-B11-514
7



P. ZEFERS{® / Air pressure mechanism

REF.NO. CODE QTY Ewdoa MAME OF PARTS RMVY
<Or LT Ly¥—ftizigl > | <For with compressor>
13 546255000 1| 7 — ZDE0ASEER AIRTURE, 6L =680
15 200190001 I2FvFI STAPLE
19 017082203 FAE N BOLT 8X22
20 028080242 FANE- L 8 F X 1 WASHER, SPRING 2-8
21 025080232 dlesvHiarFass WASHER, PLAIN M 8
22 025080336 dlesHHrdlg WASHER, PLAIN L8
23 021080106 dl+¥ k1 2e NUT, 1 M8
25 340400001 Tlzz=a 1 F BEAD BAND
27 S43683001 T|F i SOLENOID VALVE
28 S43696100 TrtTFn—gax1y s VALVE HARNESS ASSY, X1
28-1 544746100 1AL T—2 3 VALVE HARMESS
28-2 544750100 19 AU Ti—2 X2y VALVE HARNESS, 24V
30 509224002 1|72 28HT s TREADLE SUPPORT BASE
31 509225001 2lah s+ b NUT, SQUARE
32 017081606 2|# )L FBX16 BOLT, M8X16
33 028080246 2 aFHR2-8 WASHER, SPRING 2-8
34 509226001 2|7 ES 2 FHIHFHR WASHER
35 228475000 2| i B axan FASTENING BAND, 1.9X80
36 032422003 2|+ ¥FNET R 49420 WOOD SCREW, ROUND M4.1X20
37 148847001 2|YHE VWASHER, PLAIN 4.76
"4TLgma" “ OPTION PARTS *
26 525100000 1|#=tesinF4 3 BALL VALVE ASSY
e * FOR SUPPLY PARTS "
<100VH > < For 100V AC>
A0 550661009 lia-?Lydar=ulLyz COMPRESSOR UNIT ASSY, 100V AC
40-1 505670002 1a-FlyH1z=y b COMPRESSOR UNIT, 100V AC
40-2 543278000 ATy =ri=%2 COMPRESSOR HARKNESS
< Z200VH > < For 200V AC>
40 550662009 [N =R A PLTE e el COMPRESSOR LNIT ASSY, 200V AC
40-1 509353002 1A Flydi=yk COMPRESSOR UNIT, 200V AC
40-2 S43278000 Ny =n=-%2 COMPRESSOR HARNESS
151-B11-514

TR




Q . BESBF / Power supply equipment mechanism

"AFavER
/ OPTION PARTS "

< 326F-0AH / For 326F-0A >

/ For Solenoid type >

< WE=H

< 311F-05 A/ For 311F-0S >

< 311F-0AR / For 311F-0A >

LA =

< 311F-LAA f For 311F-

151-811-515

79



Q. TSR / Power supply equipment mechanism

REF.NO. CODE QY i NAME OF PARTS R

<311F-0, 311F-LE> <For 311F-0 & 311F-L>

1 550671000 sz E—sxy 2 PULSE MOTOR ASSY, X

2 S50672000 T AE—RYT 3 PULSE MOTOR ASSY, Y
=< 326F-0H > <For 326F-0>

1 557836000 T aAs—gys 3 PULSE MOTOR ASSY, X

2 544372000 T E—2ys 2 PULSE MOTOR ASSY, Y

3 543196000 Tt AE=g)n=3 2 PULSE MOTOR HARNESS, X

4 43197000 TreAE—syn—32 2 PULSE MOTOR HARMESS, Y

5 018400822 & |7 FF M b axa BOLT, SOCKET M4X8

6 555481002 A|PFFEIL T 212 BOLT, SOCKET (5/P WASHERM4X 12
=<311F-0, 311F-LE > <For 311F-0 &311FL>

9 556166000 1WWeFemrttn—2iy s H-POSITION SENSOR HARMESS ASSY

9-1 556167000 1% >t Y HEL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 1% £ HGEL-N12F PROXIMITY SENSOR, GL-12NF
= 326F-08 > <For 326F-0>

9 556671001 1FeFebtdn—3349 3 HOME POSITION HARNESS ASSY

g-1 556167001 1|% > HEL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 1|t &> FGLNIZF PROXIMITY SENSOR, GL-12NF

10 002301203 ZleFmaix12 SCREW, PAN M3X12

11 228475000 14t 153 F1.9%80 FASTENING BAND, 1.9X80

12 538148000 1[7P—A€1 GROUND WIRE, 1

13 045401006 1|F~aaEFax10 SCREW, PAN (S/P WASHER) M4X10

14 556169000 1EMOY ¥ ATV FFE LOCK SWITCH ASSY, EM

14-1 552744000 1|24 FA22E-M-11 SWITCH, A222E-M-11

14-2 543205000 T[EMOY 22 Y Fn—23Z LOCK SWITCH HARNESS, EM
< 311F-L, 326F-0/H > <For 311F-L & 326F-0>

15 537057001 1 EMAA UF IAR—H3 SPACER, 3 :EM-SWITCH

20 543208000 T e EN—FA P2 SOLENOID HARMNESS ASSY

21 557926000 1|3 24 43191-00p1 CONNECTOR, 3191-09P1

22 543202000 LR E R BT A P - ) STEPPING SOLENOID ASSY

2241 510244000 Ty dlsTF STEPPING SOLENOID

23 021060206 22234 b6 NUT, 2 Mb

24 028060246 2|1 HHE 26 WASHER, SPRING 2-6

25 340400001 | == LV BEAD BAND

26 SO07818009 1|4V ILSTF THREAD TRIMMER SOLENOID

27 541202151 1|1 S TYlL S EYE THREAD WIPER SOLENOID ASSY

28 062300616 4 |F A ERE SCREWW, PAN M3IX6

29 555184000 2|+ FFA03Ks SCREW, TRUSS M3X6

30 JBOBE20M 1|CIME— 44304 2k MOTOR ASSY, 430 :CI

L] S56173000 1|iMin—22 43 HARMNESS ASSY, IM

32 556170000 b FRarussys HEAD SWITCH ASSY

321 556171000 IlvsonaqyFss MICRO SWITCH ASSY

32-2 538744001 1|24 UFrany SPRING, SWITCH PLATE

32-3 555632001 1AryFas SWITCH BRACKET

32-4 062020806 2|+ ~axs SCREW, PAN M2X8

32-5 140647101 EERE & CORD HOLDER

32-6 082400616 1|+ ~anaxe SCREW, PAN M4X6

32-7 062401216 1+ ~amaiz SCREW, PAN M4X12

32-8 026040236 T|eSH¥Hzziiss WASHER, PLAIN 4

32-9 154514001 1| A=t — SPACER

151-B11-515

a0



< 326F-0AF / For 326F-0A =

H

151-B11-615

o1 3259 B IUI 1|TYIT SIS FTE SOLENDID ASSY, P
52 000501416 4l 4591 2 F5X14 SCREW, BIND M5X14
56 218859001 1|/54 4 m150 BINDER, M150
"FFsERE" " OPTION PARTS "
53 556172000 ARSI EDE SOLENOQID ASSY, TR
54 149287000 2|+~ as5LT CORD HOLDER, 7N
55 0454010086 2lF~an2ES34%10 SCREW, PAN (S/P WASHER) M4X10




R.Z7U > EMRBAE / Printed circuit board mechanism

1-10

151-B11-518
S.7nJo>e—pk (7 a 8i&)/ Programmer (Option parts)

< MpistP R " #F a8R/ OPTION PARTS *
/ For Area limitation >

151-811-942
B3



R. 71 L + ZIREEMR / Printed circuit board mechanism

REF.NO, CODE QTY E=dT NAME OF PARTS G |
1 553884001 LES L A ] MAIN PCE ASSY
1-1 543126000 1 |PLD-INVDR-GE0 LCl, PLD-INVDR
1-2 542691000 2ITRP L A TRANSISTOR ARRAY
1-3 091170007 2 |BIRICTALSOTFT IC:74LS0TFT
1-4 543178000 B |PHA T SPCa231 FHOTO COLPLER, :PC9231
1-5 549485000 | 10|MOSFETEXEKMI-2 TRANSISTOR, FET :FXGKMJ-2
1-B 549484000 | 10|MOSFETFS 10KM)-2 TRAMNSISTOR, FET :FS10KMJ-2
1-7 538155000 G M0SFET25K 1306 TRANSISTOR, FET :25K 1306
1-8 549471000 G |MOSFETFKIBSM-12 TRANSISTOR, FET :FK185M-12
1-9 32744000 2 |DIPSWDSs708 DIP SWITCH: DS5708
1-10 SA8578000 1|GruUsESAFR L) — EY £ GLASS FUSE, SA *W/LEED WIRE
1-11 044301005 | 33| +9-~¥7 23IK10DA SCREW, PAN (S/P WASHER) M3X10
151-B11-518
S. 70% 5~ — @&/ Programmer
l REF.NO. CODE _ |aTv Y NAME OF PARTS R
1 543249101 1|7adsv—vz PROGRAMMER ASSY
1-1 543250100 NWFadsv—wzT7% TOP COVER, PROGRAMMER
1-2 543251000 1NFadsv-vr7% LOWER COVER, PROGRAMMER
1-3 S43252000 1 —F=Farr—+ SPACER, KEYBOARD
1-4 543253000 & —F—Fdai-t RUBBERSHEET, KEYBOARD
1-5 543254100 T —F=Fi=h KEYBOARD SHEET
1-6 037301015 Al sy 310 TAPPING SCREW, PAN WV M3X¥10
17 543255000 1|cphsi= LCD COVER
1-8 43256000 Tco LCD
1-9 §59652000 Tcpa s =ri—a—F1a INVERTER, LCD :F1A
1-10 037200615 Alydrim Y L 2KE TAPPING SCREW, PAN V M2XBb
1-11 £43271000 1|7Fadsv—vd2via MAGNET, A
1-12 S43272000 1|Fadsv—v42Y 1B MAGNET, B
1-13 037300615 By EwaKe TAPPING SCREW, PAN V M3XE
1-14 S43267000 1|7adsv—a—F PROGRAMMER HARMESS
1-15 543268000 (] EZA - FATE INVERTER HARMESS
1-186 543270000 T|la=FFvi1rrst CORD BUSH, KR51
117 543981000 2|F5a¥se—vahii— UNDER COVER, PROGRAMMER
1-18 543259001 1|7a¥5v%iw93 PROGRANMNMER PCB ASSY
1-18 543269000 1|prOMFOFST4 2 FROM PROGRAMMER ASSY
“FF s BR * OPTION PARTS ™
2 540621000 T|eMIa P ESD-SR-15 EMI CORE, ESD-5R-15
3 149803000 Ne1397L BEAD BAND, L= 200
< ik ERER > <For Area limitation>
50 £52582001 HATF=r1a95~0p2 MERCURY WARMING LABEL 14X70 P2 -

151-B11-942




T . ®&¥EA2RILBIER/ Operation panel mechanism

161-B11-530

35



T. #B{%/Y 2 JLEAR / Operation panel mechanism

REF. NG, CODE Q7Y Exd oA MAME OF PARTS RV

1 558851001 1| gLy 2 OPERATION PANEL ASSY

1-1 $55155000 P2 A E - A FILM, OPERATION PAMEL

1-2 549938000 1|[#VI »i—F INSULATION SHEET

1-3 S56151000 LRTAE FIE Fas iy, o PANEL PCB ASSY

1-3-1 529023000 5 |LEDGLSFOAD LED :GLIPD4AD

1-3-2 548579000 8 [5wWB3F-4050 SWITCH, 4050 :GRAY

1-3-3 LUz4870001 2 |[DIpsw kSPOR DIP SWITCH: KSPOg

1-3-4 538104000 1| 23— FEVaVEMFO ENCODER, EVQVEMFO1

1-3-5 417382001 1 |PKB24SC-3601 BUZZER:PKB245C-3601

1-3-6 556165000 1|eopi—2 2 FDD HARMESS

1-4 555402200 1tz a=-Fo 3 PANEL HARNESS ASSY

1-5 QA5400805 1|+~ % 2 4%B0B SCREW, PAN (5/P WASHER) M4X8
1-6 0A4300605 4|+ A5 i 3 INEDA SCREW, PAN (5/P WASHER) M3X6
1-7 543237100 1|PROMIV RIS 2 PROM AS5Y, PANEL

1-8 502907000 1v=z KNOB

1-9 555159000 1w soieg sy OPERATION PANELSTAND

1-10 S43224000 T|25F00 FDD, 3.5

1-11 S43225000 2 |roDz ~ =4 SPACER, FDD

1-12 0A4300605 A4 Fri 7 2 ANEDA SCREW, PAN (/P WASHER) M3X6
1-13 037300816 AlyFgw ELang TAPPING SCREW, PAN V M3X8
1-14 S43228000 1|7a¥sva-Fpo s PROGRAMMER HARNESS ASSY, P
1-15 002300603 2|++~03E SCREW, PAN M3X6

1-16 S42653000 2|3 PTFC-23-11-14 CORE, TFC-23-11-14

1-17 149809000 22145V 7L BEAD BAND, L.=200

i-18 555151000 | 12|+ kA 34X6 SCREW, TRUSS M4X6

1-19 536008009 1|riznaahn— SIDE COVER, PANEL

1-20 107321009 M EME S SHOULDER SCREW, SM4.76

1-21 107017001 1|[FzF¥H2 WASHER, SPRING WAVE

1-22 551241000 1 [EMIZ FE16I0MRF CORE, EMI :E1830MREF

2 543236009 P FLE A OPERATION PANEL BASE

3 S43674000 1| v&3wa CUSHIOCN, A

4 S43675000 A - A - CUSHION, B

5 525634101 3|7 F I+ 5XES BOLT, SOCKET M5X65

] 025050236 3lesdHEFLIs WASHER, PLAIN M 5

7 018081636 1|F+Futaxis BOLT, SOCKET M8X16

8 510408000 1T L=t RUBBERSHEET

9 021500106 Btz ks NUT, 1 M5

10 025050336 Bles¥HasdTs WASHER, PLAINLS
151-B11-530

B6



U1 . BE#RBE{% / Foot switch pedal mechanism

< WA / For Solenoid type >

ar

151-B11-651




U1 . BStREIR / Foot switch pedal mechanism

REF.NO CODE QY Eidod NAME OF PARTS RV

<BENE> < For Solenoid type>

1-1 542838101 1|25 7Y k2w J-PEDAL FOOT SWITCH, 2

1-1-1 538166000 2|7V RS T FOOT PEDAL BASE

1-1-2 542867001 IFEREESEEE | TREADLE AUXILIARY PLATE

1-1-3 0044006032 Jl+# 5% LaxE SCREW, FLAT MaX6

1-1-4 538170001 2|7V IR SPRING, COMPRESSION

1-1-5 538029000 Ml 7 bswin—-f a4 3 2-PEDAL FOOT SW HARMESS ASSY

1-1-5-1 $38030000 | 2|2Li7wihswn—%2 2-PEDAL FOOT SW HARNESS

1-1-5-2 536260000 2AT YRty - MICRO SWITCH, VX :PIN BUTTON

1-1-6 062301205 A | ~ganiz SCREW, PAN M3X12

1-1-7 228475000 1005 oru & 0 £ A0 FASTENING BAND, 1.9%80

1-1-8 538174000 2|7 R dL FOOT PEDAL

1-1-9 538175001 PAGE-F = PROTECTION PLATE, ;PEDAL

1-1-10 538176101 FAERSTE b ) SPRING, PLATE

1-1-11 002300403 3 P ol e ) SCREVW, PAN M3X4

1-1-12 028030246 Al zeHz23 WASHER, SPRING 2-3

1-1-13 025030236 dl=sHdzFan: WASHER, PLAIN M 2

1-1-14 S3IB177001 2|7 TS SHAFT, F-PEDAL

1-1-15 048050346 4l ATES RETAINING RING, E5

1-1-16 052400606 2| Ao ETANG SCREW, PAN {S/PWASHER) M4X6

1-1-17 117936001 | 12|dat=os RUBBER CAP, 3.4

1-1-18 538180000 1327 217216941 CONNECTOR :172169-1

1-1-19 S38060000 T|az2s259y 7 18X19 CONNECTOR CAP, 18X19

1-1-20 538059000 2|40 hNGTOF RUBBER CAP :NG79F
<T7-HA> < For Pneumatic type > 1

1-2 542842101 1|z 7y Fasw 2-PEDAL FOOT SWITCH, 3

1-2-1 538166000 2|7y kmea g FOOT PEDAL BASE

1-2-2 S38167001 124 25wk SWITCH PIN, 2-5TEP

1-2-3 048060142 1FX7¥%93 906 RETAINING RING, C6

1-2-4 025060236 1|lesFHzFa76 WASHER, PLAIN M 6

1-2-5 538168001 1Py adiiz SPRING, COMPRESSION

1-2-6 542867001 HEEREE VRS TREADLE AUXILIARY PLATE

1-2-7 004400603 dl+ #3533 Vaxe SCREW, FLAT M4X6

1-2-8 538170001 27V E IR SPRING, COMPRESSION

1-2-9 542259000 a7y raswn—2Xo % 2-PEDAL FOOT SW HARNESS ASSY, 3

1-2-9-1 S42258000 Tzl 29 Paswn—3 2 2-PEDAL FOOT SW HARNESS, 3

1-2-9-2 536260000 AV FUKE e MICRO SWITCH, VX :PIN BUTTON

1-2-10 062301205 2 [+~a3x12 SCREVV, PAN M3X12

1-2-11 228475000 { 10|/ @i F 1 9K80 FASTENING BAND, 1.9X80

1-2-12 S3B174000 27w ~EIL FOOT PEDAL

1-2-13 538175001 B 9 o PROTECTION PLATE, PEDAL

1-2-14 538176101 a4 vFFHTsiz SPRING, PLATE

1-2-15 002300403 Al s F~maxa SCREVW, PAN M3X4

1-2-16 028030246 AT FEH 323 WASHER, SPRING 2-3

1-2-17 025030236 AleSHFHEFa13 WASHER, PLAIN M 3

1-2-18 538177001 27y r~F TGS SHAFT, F-PEDAL

1-2-19 048050346 4|p #7ES RETAINING RING, ES

1-2-20 052400606 2|F oy T axe SCREW, PAN (S/P WASHER) M4X6

1-2-21 117936001 | 12|d4at94 RUBBER CAP, 9.4

1-2-22 S3B180000 1|33y 21721691 CONMECTOR ; 172169-1

1-2-23 538060000 T|axrasvyFaxn CONNECTOR CAP, 18X19

1-2-24 538052000 2|58~ +NGTIF RUBBER CAP :NG79F

1-2-25 062302506 2|F 3325 SCREW, PAN M3X25

151-B11-651

88



U2 . BiREER (47 3 3R | Foot switch pedal mechanism (Option parts)

"A 7 a-tm@ [ OPTION PARTS
< x7—®A [ For Pneumatic type >

|
|
|
|
|
|
[
|
I
|
|
|
|

< #iismaea / For supply parts >

. B E 423 B8R / Synchronizer

151-B11-651

39

151-811-501



U2 . B5#REAE (F 7 3 3 > HbdA) / Foot switch pedal mechanism (Option parts)

REF.NO. CODE |aoTy b d o NAME OF PARTS GI|
<IF-HA> < For Pneumatic type >

1-3 544805101 1|22y b asw 3-PEDAL FOOT SWITCH, 3

1-3-1 538166000 3|7V bR ET FOOT PEDAL BASE

1-3-2 542867001 1|7E2ra26%3 13 TREADLE AUXILIARY PLATE

1-3-3 004400603 GBl+¥FIE2 VMG SCREW, FLAT M4X6

1-3-4 538170001 YRV T I SPRING, COMPRESSION

1-3-5 544806000 1LY RsWn=23%7 % 3-PEDAL FOOT 5W HARNESS ASSY
1-3-5-1 S44807000 1ab ey pswn—%3 3-PEDAL FOOT S\W HARMESS
1-3-5-2 536260000 3|RT Y FURE-Fe - MICRO SWITCH, VX ;PIN BUTTON
1-3-6 062301205 Bl+~33K12 SCREW, PAN M3X12

1-3-7 228475000 | 10|4 v w o1t F1.9%80 FASTENING BAND, 1.9X80

1-3-8 538174000 3|7 N FOOT PEDAL

1-3-9 538175001 EIGE- P =] PROTECTION PLATE, PEDAL
1-3-10 53817610 IR v FrHI A SPRING, PLATE

1-3-11 002300403 6|+ NT3x4 SCREW, PAN M3X4

1-3-12 028030246 AR WASHER, SPRING 2-3

1-3-13 025030236 Gles¥FHaFays WASHER, PLAIN M 3

1-3-14 538177001 1 AT 3 SHAFT, F-PEDAL

1-3-15 048050346 6|k £ 7ES RETAIMING RING, E5

1-3-16 052400606 2|F~aEEFaxs SCREW, PAN (S/P WASHER)} M4X6
1-3-17 117936001 | 14|FLt94 RUBBER CAP, 9.4

1-3-18 538180000 1|2x% 21721691 CONMNECTOR : 172169-1

1-3-19 538060000 Tazreevry e CONMNECTOR CAP, 18X19

1-3-20 538059000 3|4 04 FNGTIF RUBBER CAP, NG79F

MBS * Far Supply parts *

3 549443000 1|3=®% k1703641 CONTACLT :170364-1

151-B11-651
V. $HTE 3B / Synchronizer

REF.NO. CODE QmyY EiA NAME OF PARTS "

1 548666001 1|01 Ha 2 SYNCHRONIZER ASSY

2 062400806 2|F~oaxs SCREW, PAN M4XSE

4 538080001 1nUsawFaraas MAGMNET ASSY, D

5 S3B0B2001 ZnUs T vy e s MAGMNET ASSY, U

3] 062681412 3|+ ~a437-40x14 SCREVY, PAN SM&.37-40X 14

7 025680132 3|lesHriayasT WASHER, PLAIN S 4.37
151-B11-501

a0



W . #1788k / Power table

L

1-2-1-8
fr:‘l 2-1-10
P 1217
@1-2-1'5
__________ -
< fiBEF—7ILAH = < MiztA / For Solenoid type >

el

151-B11-6562



W . B &BER/ Power table

REF.NO. CODE |aTY Bod NAME OF PARTS RN

"ERAREETF - “ For Japan only

1 SE55919001 THiF—Fisvrso s

1-1 555160001 13117 — F il
TS nEgma" " OPTION PARTS "
<HEEF—-TIE>

1 555920001 1211F=FnE¥ 53043

1-1 555921001 T31FF=F30

1-2 543671109 1\&F3a&vaisr:

1-2-1 509639009 1eFsvory =

1-2-1-1 509216002 1|#=Fnt44IR

1-2-1-2 509217102 1w k7R

1-2-1-3 017081606 1 B -V AT

1-2-1-4 028080246 EIREL & ES ]

1-2-1-5 509312001 3leSsFHasr8

1-2-1-6 505223001 21 TAa—

1-2-1-7 022120306 2|lFvhr3vaz

1-2-1-8 510661109 20 PP FEdL

1-2-1-9 026120236 2|lesFHEZHF12

1-2-1-10 023120246 2| FH R

1-2-2 509640009 17y rL7z

1-2-2-1 509221002 1l7F—FNHHIL

1-2-2-2 509222102 1| BFPiL

1-2-2-3 017081606 S3lFEN a6

1-2-2-4 028080246 J|nxFHres

1-2-2.5 S09312001 I|lesFHrE T8

1-2-2-6 505223001 2|lFTAe—-

1-2-2.7 022120306 2|Fvr3van

1-2-2-8 510661109 el P e = I

1-2-2-9 026120236 2es¥Hxz sz

1-2-2-10 028120246 2| FH R2-12

1-2-3 543672209 1im 4

1-2-4 017081606 4| # Lk BX16

1-2-5 028080246 4liz¥H 28

1-2-6 025080236 dles¥HisFars

1-2-7 509224002 IFEEE RS T £

1-2-8 500225001 2lahe+ v

1-2-9 017081606 Z|F - Fax16

1-2-10 028080246 2|ix¥Hr28

1-2-11 509226001 2|7EA A RHHIFAR

1-3 133172003 1\ FPFattidT

i1-4 037521016 1| s+ NEYE> 2045

1-5 025050236 1leETFHrF1Ts

1-6 028050246 IBES & EFE:

1-7 515158009 1a® /=2

1-8 502740000 1M7InE

12 S02739000 1davirass—7

1-10 039411215 2N FZASYE-a12

1-11 119702004 HEEIE =3

1412 101073001 1lexdLaF1/14%

1-13 101121000 AR =i 7 g

1-14 032361306 Al + TAEY F¥3.5K13

1-15 133180005 d|s =0T 75 ¥6,2438
<BEHAE> “ For Solenoid type”

2 555206001 1A FFL-h

151-B11-652

92



W . B S E86k / Power table

113 1-12 1-11 1-13

RSB I ' !

< EETF—7NA > < @rixtA / For Solenoid type >

151-B11-852
a3



W, i &% / Power table

REF.NO. CODE  |ao'Ty Eido NAME OF PARTS CIY |
< E@:E > " For Solenoid type "
3 115553002 1|4 25476
5 501199003 1T FFrosre
6 133188001 MERES L FEEE T
7 119707003 | 2|7 315940k
8 119708001 2zzravmmrns—
9 017082206 | 2 |4 F8x22
10 116694001 2amaFvrs
1 028080240 | 2|/tawH22s
12 025080236 | 2|Es¥#2Faos
44 S58200000 17P-2e:
45 037521016 1++navpEr2ias
151-B11-652



X.7»& o FRIESERAR (47 3 »8&)/ One-touch work clamp (Option parts)

" gismepR / For Supply parts "

151-B11-841

35



X. 725y FRIBESRR (4 7 3 ~H&) /One-touch work clamp (Option parts)

REF.NO., CODE |qQT7Y B i o NAME OF PARTS R
<A+vT. ks RA> < For Attaching the snap & hook >
1 $24612001 1|7osvFt4TUNS 2 ONE-TOUCH HOLDER ASSY, UN *
--------- -.-;__-___-_-__--_-__-_-_-__.__u--.-.--.--.---.-.-.---—--- o e —— s e o o e -
2 557952001 1ot U a417% OT-FEED PLATE BRACKET ASSY
<JLa FRIE> < For one -touch work clamp set>
3 544794001 1T UFFHTUaFEY b ONE-TUOCH WORK CLAMPSET S
3-1 520280101 FwadFFdTLy 3 ONE-TOUCH HOLDER ASS5Y, L i
3-2 520286101 1FwadFfHIRT 2 ONE-TOUCH HOLDER AS5Y, R *
3-3 520289101 pIELE VI B WORK CLAMP HOLDER ASSY, L =
3-4 520293101 2| RLE R 2 WORK CLAMP HOLDER AS5Y, R #
3-5 018680822 B(F#i k4 37x8 BOLT, SOCKET 5Mi4.327X8
"HERER" " For Supply parts *
4 520822101 HEEFE T EaE-Sa WORK CLAMP HOLDERSET, L E
4-1 520289101 1|Zr&ned—1o 32 WORK CLAMP HOLDER ASSY, L 3
4-2 018680822 2|7F+HIa3TRs BOLT, SOCKET SM4 378
5 520823101 1|F7 &S ~pe b WORK CLAMP HOLDERSET, R #
5-1 520293101 1| ks —per WORK CLAMP HOLDER ASSY, R #
5-2 018680822 2|7+#L Fa37xs BOLT, SOCKET SM4.37X8
o <311F-0, 311F-LA > <For 311F-0 &311F-L>
6-1 520280101 1|FesgvFaddILy OMNE-TOUCH HOLDER ASS5Y, L #
6-2 520286101 1| gy FatIry 3 ONE-TOUCH HOLDER ASSY, R #
= 326F-07 = =< For 326F-0>
6-3 $57955001 BPMELE S & L ONE-TOUCH HOLDER ASSY, L B
6-4 557957001 1|FesWF4Irnd 2 OME-TOUCH HOLDER ASSY, R #
151-B11-941

LrRMEICE ATV AERE . AEEETTREB LTHYVETOTIBEMESRLEVWTT S,

7 Partswhich have an asterisk [#}in the RM colum are parts which have been assembled and adiusted to high précisions, These parts should
naver be disassembled,

17 Diein dar Kaolonne RV mit einem Asteriskus (3 ) bezeichneten Telle sind mit hoher prézision zusammengebautund ¢fgestelltworden.
Ausdiesem Grunde dirfen diese Telle nlemals zerlagt warden.

7y Les pigces désigniées par un astérisgue (3) dans la colonne RV sont des piéces gul ont évé assemblées et réglées avec une grande précision.
Il ne faut @n aucun cas déposer ces pléces,

r Laspartes gue thenen un esterisco (%) en la columna &M son las partes que han sido armadas y ajustadas a alta precisidn,
Estas partes nunca deberdn ser desarmadas.

96



Y1, PRI RERER(311F-0, 311F-LA 7 a 288 ) / Inner clamping device (Option parts of 311F-0, 311F-L)

1-1-221-1-201-1-17

1-10 1-8

" gamESE / For Supply parts
< e it~ FELE
/ For sewing the belt with hook >

87

151-B11-943



Y1. iR T MEEEEE (311F-0,311F-LF 7 i 3 B84 )/ Inner clamping device (Option parts of 311F-0, 311F-L)

REF.NO, CODE aTy b ad o NAME OF PARTS ETY |
1 544793009 1|g&=4LWrheFuyaFy  [INNER CLAMPING DEVICE SET
1-1 5126332009 T|FHT oS aLAF 2 WORK CLAMP CRAMNEK ASSY, LA
1-1-1 512634009 T T FTRAFA WORK CLAMP CRANK HOLDER, A
1-1-2 512635009 1| T F - PHALAR WORK CLAMP CRANK HOLDER, B
1-1-3 512636001 HER 5 EMEE 7T (e WORK CLAMP CRANK HOLDER, C
1-1-4 512641000 i85 skndnev SPACER, CRNK HOLDER
1-1-5 018681232 2|FFFNFAzT-20012 BOLT, SOCKET SM4.37-40X%12
1-1-6 512638009 V| eFer S af REVERSE CYLINDERBRACKET
1-1-7 018301236 2| FHELRIN12 BOLT, SOCKET M3X12
1-1-8 018301036 2 |FFEIR 30 BOLT, SOCKET M3X10
1-1-9 S05665001 A RE R o Y T WORK CLANMP CRANEK, LA
1-1-10 154235001 e F iy REVERSE GEAR
1-1-11 154236001 Thesrsus REVERSE RACK
1-1-12 145087001 s -y WASHER
1-1-13 149831101 1| FavdebkLi2y3.18 SET SCREW,5M3.18
1-1-14 154237001 TAHIZAFRAL WORK CLAMP PLATE HOLDER, L
1-1-15 025350132 fleswtizeas WASHER, PLAINGS 3.5
1-1-16 100242003 EEE v SCREW, 5M3.57-40%5
1-1-17 512637009 TneFny ¥ REVERSE ROD
1-1-18 512639001 Ter i) e REVERSE CYLINDER
1-1-19 $12642004 2| FE ko 3x3s BOLT, SOCKET M3X35
1-1-20 512640009 Tn=Feia i &ss JOINT
1-1-21 018300836 1|70+ 3x8 BOLT, SOCKET M3X8
1-1-22 018300836 TP+ - 348 BOLT, SOCKET M3X8
1-1-23 017501216 1 - 5X12 BOLT, M5X12
1-1-24 021500216 1222w ks NUT, 2 M5
1-1-25 518415101 2\ —F 3= »Q4ms HALF UNION, Q4N 5
1-2 512643001 T P HIF 31241 OUTER WORK CLAMP, 31241
1-3 117291002 2S5 xa8 SCREW, FLAT SM3.18
1-4 154252001 IEEE X E il POSITIONING PLATE, L
1-5 154253001 1| FE£A15R POSITIONING PLATE, R
1-6 062670512 4 |#0357-40K5 SCREW, PAN 5M3.57-40X5
17 025350332 qleSFHEF 135 WASHER, PLAIN L 3.5
1-8 028350242 dlrizxFHraas WASHER, SPRING 2-3.5
19 154256101 ERETE 3N WORK CLAMP PLATE BLANK, A,
1-10 512645001 12U 2T 7931241 FEED PLATEBLANIK, 212-1
1-11 544745109 TinwsmiLFig s [INMER VALVE ASSY, 3
1-11-1 $31570409 1L F R U o 24584 SETTING PLATE, 4-5H :VALVE
1-11-2 544748001 T Fv=FILES AR MANIFOLD, 3
1-11-3 062302505 2|F~a3Ks SCREW, PAN M3X25
1-11-4 028030242 2|HixFH 23 WASHER, SPRING 2-3
1-11-5 025030232 2lesFHrFasa WASHER, PLAIN M 3
1-11-6 543683001 1|Feuninsd SOLENQID VALVE
1117 543696100 1 Fn-FZAx19 2 VALVE HARNESS ASSY, X1
1-11-7-1 544746100 14 HhiLFn—-5%2 VALVE HARMESS
1-11-7-2 544750100 1|7 1hrindn—xAzgy VALVE HARNESS, 24V
1-11-8 518415101 2ln=—7z = Qa5 HALF UNION, Q4mM5
1-11-9 545252000 1Ll —542 REGULATOR ASSY
1-11-8-1 545253000 1L¥EaL—a REGULATOR
1-11-9-2 S45254000 2|Y FF3109-8-10 JOINT, 3109-4-10
1-11-10 062404005 2 [Faaxa SCREW, PAN M4X40
1-12 340400001 2la=s4mM-F BEAD BAND
i-13 S03803000 2lFrorFa-7F AIRTUBE, 4L=1300
1-14 S2B741000 1lz7-%F2-7F AIRTUBE, 4 L= 300
YEEEEe " " For Supply parts ”
<HEy g, o FEVE > < For Sewing the belt & hook >
2 513099001 IRV EET MEEDLE PLATE, H
3 S13100001 1&g FEED DOG, H
4 514598001 1oT#FS Vs 2 TS5 9312 OT FEED PLATE BLAMI, 312
5 S12644001 1iv kST 73122 OUTER WORK CLAMP FOOT, 312-2
[ 510542001 1|FH+%TLL INMER CLAMP, LL
151-B11-943

a8



Y2 . P T RIEEEE B (326F-0 F 7 & 3 »H&) / Inner clamping device (Option parts of 326F-0)

—— — — — — — — — — — — — — — — — ] et i S — — — — — —

1-1-19  1-1-18

1-1-22 1-1-20 1-1-21

1.1-17_J8l
1-1-14 13 1-1-9 ﬁ
19 1-1-i6 é
; Tyt

29

151-B26-943



	Go to Parts Book Top Page
	BAS-311F-0, -L, 326F-0
	English
	CONTENTS
	Machine body (311F-0)
	Machine body (311F-L)
	Machine body (326F-0)
	Upper shaft and needle bar mechanism
	Feed mechanism (311F-0)
	Feed mechanism (Option parts of 311F-0, 311F-L)
	Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)
	Feed mechanism (Option parts of 311F-0, 311F-L)
	Feed mechanism (311F-L)
	Feed mechanism (Option parts of 311F-L)
	Feed mechanism (326F-0)
	Feed mechanism (Option parts of 326F-0)
	Work clamp lifter mechanism
	Lower shaft mechanism
	Lubrication
	Threading mechanism
	Bobbin winder mechanism
	Thread trimmer mechanism
	Thread wiper mechanism
	Thread nipper mechanism
	Thread take-up mechanism (Option parts of 311F-0 & 311F-L)
	Thread take-up mechanism (Option parts of 326F-0)
	Control box mechanism
	Air pressure mechanism
	Power supply equipment mechanism
	Printed circuit board mechanism
	Programmer (Option parts)
	Operation panel mechanism
	Foot switch pedal mechanism
	Foot switch pedal mechanism (Option parts)
	Synchronizer
	Power table
	One-touch work clamp (Option parts)
	Inner clamping device (Option parts of 311F-0, 311F-L)
	Inner clamping device (Option parts of 326F-0)

	Japanese
	目次
	主体関係 (311F-0)
	主体関係 (311F-L)
	主体関係 (326F-0)
	上軸・針棒関係
	送り関係 (311F-0)
	送り関係 (311F-0, 311F-L用 オプション部品)
	送り関係 (311F-0, 311F-L, 326F-0用 オプション部品)
	送り関係 (311F-0, 311F-L用 オプション部品)
	送り関係 (311F-L)
	送り関係 (311F-L用 オプション部品)
	送り関係 (326F-0)
	送り関係 (オプション部品 326F-0)
	押え上げ関係
	下軸関係
	給油潤滑関係
	糸通し関係
	糸巻関係
	糸切り関係
	糸払い関係
	糸緩め関係
	糸取り関係 (311F-0, 311F-L用オプション部品）
	糸取り関係 (326F-0用オプション部品）
	コントロールボックス関係
	空圧関係
	電装品関係
	プリント基板関係
	プログラマー関係 (オプション部品)
	操作パネル関係
	踏板関係
	踏板関係（オプション部品）
	針位置検出器関係
	動力台関係
	ワンタッチ押え装置関係（オプション部品）
	中押え反転装置関係(311F-0, 311F-Lオプション部品）
	中押え反転装置関係(326F-0オプション部品）






